The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



h

- 956-0220
- 3-89 (Spec H-M)

Replaces 8-B6 {Spec H-M)

_Printed in U.§5. A

Redistribution or publication of this document
" by any means, is strictly prohibited.



General Information

For parts or service, contact the dealel; from whom you purchased this equipment or refer to your N
Authorized Onan Parts and Service Center. . P y earest

To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO. from the “'
Onan nameplate.
B
MODEL AND SPEC NO.
) f’%\
SERIAL NO. _—
M-1149

For handy reference, insert “YOUR"

nameplate information in the spaces above.
L §
o

Std. #36D

Redistribution or publication of this document
by any means, is strictly prohibited.



Actuater, Governor 8
Alternator 9

Ammeter - [0OC 47, 49

Ammeter - AC 53, 55, 57, 5%

Base, Sub 26

Bell, End 37, 38

Beit., Drive @&

Board, Engine Monitor 53
Board, Magnetic Sensor 53
Board, Over S$peed Sensor 53
Board, Over Under Voltage 53
Board. Reiay Assembly 53
Board, Start Disconnect 53
Board, Terminal 7T

Board, Time Delay 53
Breaker, Circuit 67

Cable, Battery &

Cap. Radiator 11

Chassis 28

Cleaner, Air 3

Contrel, Engine 47, 4%, 50
Contrel, Generator 53, 55, 57, 58
Controller, Governor 8

Disk, Drive 37, 38

Elbow, Exhaust 5, 31, 33
Element, Cleaner, Air 3
Element, Fuel/Water Separator 21

Fan, Cooling 11

Filter, Qi1 20

Filter, Voltage Regulator 44, 45
Frame, Battery 28

Gauge. Pressure - Fuel 22
Gauge, Temperature 47, 49, 50
Generator 37. 39

Governor, Electronic 8

Guard, Belt T, 13, 15

Guard, Fan 11

Harness, Engine &
Heater., Contrecl 51
Heater, Generator 40
Heater, Water 1%, 21
Housing, Control &3
Housing, Set 35

Index

Indicatar, Service, Air 3

Light,

Meter,
Meter,

Indicator 53, 55, 37, 59

Frequency 53, 55, 57. 59
Time Totalizing 53, 5%, 57, 59

Module, Indicator, Fault 47T

Mount,

Muffler, Exhaust

Vibration 29
31, 33

Pick Up, Magnetic B

Radiator 11
Reguiator, Alternator 9
Regulator, Voltage 53, 35, 57, 59

Rotor, Exciter 37, 39, 41
Rotor, Generator 37, 39
Sender, Pressure - 031 7

Sender, Temperature 7T
Separator, Fuel/Water 21
Shield, Heat 31, 33
Solenoid, Start 2A, 49
Starter B

Stator, Exciter 37, 39
Stator, Generator 37, 39
Suppressor, Voltage 42, 43

Switch, Over Speed 37, 39
Switch, Pressure - Qi1 7T
Switch, Selector 57, 59
Switch, Temperature T, 17
Tachometer 57, 59

Tang., Drive - Tachometer 7
Tank, Expansion 13

Tank, Fuel - Day 23, 25. 26
Tank, Standpipe 158

Throttle, Vernier 27
Transducer, Watt 65
Transformer, Current 61

Valve,
Valve,

Control - Temperature 15
Drain &

Voltmeter 53, 55, 57, 59

Wattmeter 65

Redistribution or publication of this document

by any means, is strictly prohibited.



Introduction

‘his Par+s Manual applies te the Standard Sets Listed below. The illustrations are .
arvsnged in groups of related items, and each part or assembly is identified by a ; ™
Reference Number. Al parts illustrated are typical, and uniess otherwise mentioned

in the descripticon column the parts are interchangeakle between models.

These rypical illustrations are subject to change and reflect only the latest replace-
ment parts arrangement., The Right and Left sides of the Set are determined by FACING
the FRONT of the Set {Engine End)

Set Data Tabie

MODEL IDENTIFICATION RATING RPM RATING BATTERY VOLTAGE
130.0 DFE - */ % @& 130,000 WATTS 1500 RPM 24  VDC
130.0 DFE - */ & @ 150,000 WATTS 1500 BRPM 24 VDC
150.0 DFE - */ ¢ @ 150,000 WATTS 1800 RPM 24 VDC
155.0 DFE - */ % @ 155,000 WATTS 1800 RPM 24 VDC
176.0 DFE - */ & ® 175,000 WATTS 1800 RPM 24 viDC
180.0 DFE - */ & @ 180,000 WATTS 1800 RPM 24 VDC
Electrical Data Table
*VDLTAGE COQDE YOLTS HERTZ WIRE PHASE NOTES
6l ‘240/48B0 60 4 3
9xX 347/600 €0 4 3
15 120/240 60 12 1 +
15 ‘ 1z0/208 60 12 3 * .
120/240 60 12 3
127/220 B0 12 3
138/240 0 12 3
240/416€ B0 12 3
254/440 BY 12 3
277/480 B0 12 3
518 110/220 50 ) 12 1 +
115/230 50 ] 12 1
515 110/190 1 ‘50 ! 12 3 +
1t0/220 50 12 3
116/200 50 12 3
1157230 50 12 3
‘120/208 £0 12 3
127/220 50 12 3
220/380 50 12 -3
230/400 50 12 3
240/418 50 12 3
254/440 50 12 3
15R50 Same as 15 6.0 12 3 &
* - Voltage Codes follow Model Letter designations.
# - Specification Number: Number 1 is Standard. all others indicate variations.
@ - Specification Letter: Letter advances { A to B, B to C. etc) with

major manufacturing changes.
The Stators are Reconnectibie.
Penn State Sets Only, Special Parts identified in manual when applicable.

b
1

=+
1

Engine Replacement Parts

Al Engine replacement parts must be ordered from the Engine Manufacturer, except those
modified or added by Onan. When ordering engine parts, refer to the Engine Manufact- o
urer's Nameplate and suppiy the Model, $Specification, Serial Numbers and other available ~ °
information. Refer to the Engine Manufacturer's Manuals for your nearest authorized

Parts Distributor; or contact the Onan Distributor from whom you purchased this set,

for assistance in ordering the replacement parts. ’

Redistribution or publication of this document
by any means, is strictly prohibited.



Start So1enbid
Begin Spec M

1
o
REF  PART QY PART REF  PART qQryY PART
NO.  NO. USED DESCRIPTION NO.  NO. USED DESCRIPTION
1 821-0010 2 Screw, Self-locking - Hex Head 2 856-0006 2 Washer, Lock - EIT (1/4")
(1/84-20 x 1/2") 3 307-2167 1 Solenoid, Start {(K2)
2A

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

=0 WU == Who

o +]

10—

PART
NO.

503-0863
503-0863
503-08035
503-0856%
140-1795
503-1092
800-0032

8700257

140-1347

Qry
USED

[N RN N

hy

Air Cleaner

PART
DESCRIPTION

Clamp, Hose — Begin July 1981

Clamp, Hose

Hose - Begin July 1981

Hose - 1970 Thru June 1981

Tube - Begin July 1981

Elbow, Hose - Begim July 1881

Screw, Cap - Hex Head
{5/16-18 x 1-3/4"}

Nut, Self-locking - Hex
{5/16-18)

Cap. Air Cleaner

REF
NG,

10

il
12

13
14
i5

16
17
18

PART
NO.

140-1346

140-1376
821~-0029

870-0281
140-134%
801-0119

850-0070
140-1349
140-1548

il

M

A\

QTY
USED

(RN S ] [

b

PART
DESCRIPTION

Air Cleamer [Includes
Element)

Element

Screw, Self-locking - Hex
(3/8-16 x 3/4")

Nut, Self-locking - Hex

Band, Mounting

Screw, Cap - Hex Head
(5/18-18 x 1")

Washer, Lock - Spring (5/8")
Bracket., Mounting
Indicator, Service

Redistribution or publication of this document
by any means, is strictly prohibited.



]
o I e e
TTTTT

N

Miscellsneous Engine Parts
Left Side
A,

i
\-_._-/ﬁ

Y R i Vo -Il_i..
L]
1
\

M1239

Redistribution or publication of this document

by any means, is strictly prohibited.



Miscellaneous Engine Parts

Left Side
REF PART Qry PART REF PART QtY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 338-2067 1 Harness, Wiring — Begin Spec M 8 504-0011 1 Valve
{Includes Connectors) 10 505-01C0 1 MNipple, Pipe - Close

2 323-1304 1 Housing, Connector - & Place 11 505-0022 1 Bushing, Reducer - Hex

323-1200 & Contact, Pin 12 416-0636 1 Cabie, Battery - Positive
3 323-1306 1 Housing, Connector - 8 Place 13 416-0632 1 Cabie, Electrical - Ground

323-1200 B Contact, Pin 14 416-0839 1 Cable, Battery - Negative
4 338-0957 1 Harness, Wiring - Spec H Thru L 15 416-0473 1 Cable, Electrical - Jumper
5 155-1035 1 Elbow, Exhaust 16 800-0135 3 Screw, Cap - Hex Head
6 503-0197 1 Clamp. Loop (5/18-11 x 2-1/4")
7 503-0888 1 Hose 17 850-0070 3 Washer, Lock ~ Spring (5/8")
8 505-0185 1 Nipple, Pipe — Half 18 191-1348 1 Starter

3

Redistribution or publication of this document
by any means, is strictly prohibited.




Misceilaneous Engine Parts
Right Side

-~
e
e e e e

w

M1240

Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

PART
NC.

193-0247
193-010¢9
309-0178

309-017¢

505-0117
308-0289

332-1382
809-0035
508-001%
870-0198
800-0005
862-0001

856-0006
850-0040

QrY
USED

Lt e

o

[

Miscellaneous Engine Parts

Right Side
PART REF PART Q1Y PART
DESCRIPTION NO. NO. USED DESCRIPTION
Sender, Temperature ~ Engine 14 813-0103 2 *Screw, Machine ~ Round Head
Coclant {£2) [#10-32 x 3/4")
Begin Spec K 15  8%0-0030 2 “Washer, Lock - Spring (#10)
Spec H - J 16 320-0240 1 *Breaker, Circuit
Switch, Thermostatic — Coolant 17 332-1382 1  *Board, Terminzal
Temperature (S2) 18 309-0272 1 Switch, Pressure - 0il - Alarm
Switch, Thermostatic — Coolant . (s5)
Temperature - Shutdown (S6} 19 Sender, Pressure - Qit {E1)
Bushing, Reducer - Fiush 193-0244 1 Begin Scec K
Swirch, Temperature - Low 193-0108 1 Spec H - J
Engine Temperature (S4) 20 309-0169 1 Switch, Pressure — 011 -
Terminal Assembly {Inciuges Shutdown (S1)
Parts Marked®) 21 Sender. Temperature — 0i1 (ES)
*Screw, Tapping - Round Head 193-0249 1 Begin Spec K
(#8 x 3/4") 193-0109 1 Spec H - J
*Washer, Insulating 22 501-0218 i Line, fuel - Return
*Nut, Insulated 23 501-0084 1 Line, Fuel - Incoming
*Screw, Cap - Hex Head 24 302-0753 1 Tang, Drive - Tachometer
{1/4-20 x 3/4"} 25 302-0750 1 Sender ~ Tachometer
*Nut, Hex (1/4-20) 26 800-0130 1 Screw, Cap - Hex Head
*Washer, Lock — EIT (1/4") {(5/8-11 x 1)
*Washer, Lock - Spring (1/4"} 27 B850-0070 1 Washer, Lock - Spring (5/8%)
28 191-1144 1

Guard, Belt

Parts included in Circuit Breaker Assembiy.

Redistribution or publication of this document

by any means, is strictly prohibited.



REF  PART
NO. NO.

1 338~1765-04 1

2 338-1086 1
3 813-0l03 4
4 8T0-0131 4
§ 151-0637 1
6 151-0399 1
7 151-0443 2
8 151-D441 1
’ 151-0419 1

NOTE 1 1

NOTE 1. Part installed

Nut,

Controlier,

Electric Governor

PART
DESCRIPTION

Harness, Wiring — Controller

to Pickup Begin Spec M

Harness, Wiring - Controller

to Pickup Spec H thru L

Screw, Machine - Round Head

(#10-32 = 3/4")
Self-locking, Hex
(#10-32)

Governor -
Begin Spec M

Controller, Governor -

Spec H Thru L

Joint, Ball - Spec H Thru L
Lever - Spec H Thru L
Actuator

Spec H Thru L

Begin Spec M (Not I1lustrated)

Cummins Engine Co. # 3009247

REF
NO.

10
11

12
13
14

15
15

17
18

PART
NO.

151-0411
800-0151

BE0-C0TQ
370-4040
150-2007

332-1445
151-0402

161-044z2
338-1777

®

Qry
USED

Y b=

i N ]

/=

PART
DESCRIPTION

Pickup, Magnetic
Screw, Cap - Hex Head

(3/4-10 x 1"}
Washer, Lock - Spring (3/4%)
Spacer, Sleeve

Bracket, Mounting -

Begin Spec M
Tie, Cable
Potentiometer - Speed

Control - Spec H Thru L
(Mounted in Set Contrci)
Rod, Threaded - Spec M Thru L
Harness, Wiring - Controlier
to Actuator Begin Spec M

by Engine Manufactuer, for Replacement Contact Nearest Cummins Distributor.

Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

LR

w

[{e 0o BES Be IR E TN o

10

12

PART
NO.

511-0084
821-0014

BOO-0030

526-003C
850-0045
862-0015
191-0869
191-0725
800-0093

850-0060
862-0016
868-0007

Q\:E£¥\1!§§T“IQ

QTY
USED

N L

[

Alternator

N
-
P

PART
DESCRIPTION

Beit

Screw, Self-locking - Hex
(5/16-18 x 1/2%)

Screw, Cap - Hex Head
{5/16-18 x 1-1/4")

Washer, Flat (5/16")

Washer, Lock - Spring (5/18")

Nut, Hex {5/16-18}

Strap, AdJusting

Guard, Belt

Screw, Cap - Hex Head
(1/2-13 x 2-1/4")

‘Washer, Lock - Spring (1/2")

Nut, Hex {1/2-13)
Nut, Hex (5/8-18}

15
16

17
18

19

20

NG .
i91-0781
191-0688
191-1258
191-0733
B821-0029

191-1141
191-0548

191-0681

191-0550

£S81138

PART
DESCRIPTION

Pulley

Alternator
Standard
Marine

Regulator, Volitage {Used with
Standard Alternator)

Screw, Self-locking — Hex
(3/8-16 x 3/4")

Bracket, Mounting

Regulator, Voitage {Used with
Marine Alternator)

Cable, Electrical {Used with
Marine Alternator} |

Resistor (Used with

Marine Alternator)

RedsﬁbuﬂonorpuMkﬂﬁonofﬂﬂsdocument
by any means, is strictly prohibited.



Cooling System
Radiator

AC51132

10

r ; & Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

OO0 & WK =

PART
NO.

503-0354
503-0752
503-0858
503~0429
503-0877
505-075¢

'501-0087

502-0184
821-00138

526-0018
130-0924
821-0029

526-0077
870-0281

405-1888
B21-0016

870-0257
B821-0016

130-CB48

QrY
USED

S = = =@ [ B el el el N L R

B~

=1}

Cooling System
Radiator

PART
DESCRIPTION

Clamp, Hose

Hose, Upper

Hose, Lower

Clamp, Hose

Hose

Adapter, Pipe tc Hose

Line, Fuel

Connector, Pipe

Screw, Self-locking - Hex
{1/4-20 x 5/8")

Washer, Flat [(1/4")

Guard, Fan

Screw, Self-locking — Hex
{3/8-16 x 3/4")

Washer, Flat (3/8"}

Nut. Self-locking - Hex
{3/8-18)

Brace

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Nut, Self-locking - Hex
{5/16-18)

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Brace

n

REF
NO.

20

21

22
23
24

25
26
27
2B

29
30
31
3z
33
34
35

36
37

PART
NO.

130-1017
130-0846
800-0130

850-0070
504-0028
821-0014

130-0842
1300992
130-0449
8000092

850~0060
862-0016
130-1412
821-0016
870-0257
800-0030
870-0048

405-2016
405-1884

QTY
USED

B B Ew P e b O e b N

L=

PART
DESCRIPTION

Shroud, Fan
Opening for 34" Fan
Opening for 32" Fan

Screw, Cap - Hex HeaD
(5/8-11 x 1"}

Washer, Lock - Spring {5/8")

Cock. Drain

Screw, Self-locking - HEX
(5/16-18 x 1/2"})

Shroud, Radiator

Radiator (Include GCap}

Cap, Radiator

Screw, Cap — Hex Head
(1/2-132 x 1-1/2")

Washer, Lock - Spring {1/2")

Nut, Hex {1/2-13)

Bracket, Support

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Nut, Self-locking - Hex
(5/16-18)

Screw, Cap - Hex Head
{5/16-18 x 1-1/4%)

Nut, Self-locking - Hex
(5/16-18)

Bracket, Mounting

Panel, Housing - Front

Redistribution or publication of this document

by any means, is strictly prohibited.



Cooling System
Heat Exchanger

< CS1143

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NQ.

-
SO -IMm W

[
=

Pt bt e
TN & Wk

P B2 P R P B D B et
b el IR S R I e BT By s B |

»
o

PART
NO.

503-05638
130-0448
501-0087
502-002Q
S502-0184
502-0143
502-0049
505-0039
505-0101
805-0057
503-0429
503-079%
505-0758
505-0003
505-0034

8000051

526-0013
850-0050
862-0003
130-1837
332-1506
503-0354
503-0752
505-0375%
505-017%
505-0172
505-0738
503-0858
505-0380
505-0738
505-0187
305-0220
505-04C2
305-1072

505-0220
505-0748

505-0043
505-0175%

2 et b b R pet b R e b (D b bk D QO O

QTY
USED

Lot B R Sl e N N S i i I oS T oS B

[

SN

-

—

00015ng Systenm
Heat Exchanger

PART
DESCRIPTION

Hose
Cap. Radiator
Line, Fuel
Elbow, Pipe - Street, 90 Degree
Adapter, Pipe to Hose
Bushing, Reducer
Bushing, Reducer
Elbow, Pipe - 9D Degree
Nippte, Pipe ~ lose
Plug, Pipe — Square Head
Clamp, Hose
tHose
Adapter, Pipe to Hose
Elbow, Fipe - Street, 90 Degree
Plug, Pipe.
Screw, Cap - Hex Head
(3/8-16 x 1-1/4™)
washer, Flat (3/8")
Washer, Lock - Spring {3/8")
Nut, Hex {3/8-18)
Tank., Expansion
Splice
Clamp, Hose
Hose
Nipple, Pipe - Half
Elbow, Pipe - 90 Degree
Nipple, Pipe
Bushing, Reducer
Hose - Preformed
Nipple, Pipe
Bushing, Reducer
Bushing. Reducer
Miopie, Pipe - Close
Plug, Pipe
Valve, Water Saver
Nipple, Pipe
1-3/4"
9"
Elbow. Pipe — 90 Degree
1-1/2"
2"

13

REF
NO.

37

PART
NO.

505-0220
S05-0172
505-0187
504-0057
50560172
307-0844
505-0172
S505~0175
505-0405
S05-0872
505-0172
505-0173
502-0019
504-0028
800-0051

526-0013
850-0050
862-0003
130-1431
200-0094

850-00860
526-0278
BG2-0005
130-1833
800-0028

526-0041
8500045
862-C014
130-1891
BOG-0088

526-0061
B50-0060
862-0005
130-1136

QTY
USED

R e el e e N N TSPy SRR

[l el = i = £~ U1 b i

13 peeh pmb gt

PART
DESCRIPTION

Nipple, Pipe
1-1/2"
on
Bushing, Reducer
Valve, Globe
Nipp]E. Pipe
valve. Solenoid
Nipple, Pipe
Elbow, Pipe — 90 Degree
Nipple, Pipe
Elbow, Pipe - 45 Degree
Nipple., Pipe
Nipple. Pipe
Bushing, Reducer
Cock, Drain
Screw, cap - Hex Hesad
(3/8-16 x 1-1/4")
washer, Flat (3/8")
washer, Lock - Spring (3/8")
Nut, Hex {3/B-18)
Exchanger, Heat
Serew, Cap — Hex Head

(1/2-13 x 2")
Washer, Lock - Spring {1/2")
Washer, Bevel - Square

Nut, Hex ({1/2-13)

Frame, Support

Secrew. Cap - Hex Head
(5/16-18 x 1"}

Washer, Flat (5/16")

Washer, Lock - Spring (5/18")

Nut, Hex {5/16-18)

Guard, Belrt

Screw, Cap - Hex Head
(1/2-13 x 3/4")

wWasher, Fiasz {(1/2")

Washer, Lock - Spring {1/2")

Nut, Hex (1/2-13)

Guard, Belt

Redistribution or publication of this document

by any means, is strictly prohibited.



Cecoling Syster
~ Standpipe

xcs1134

14

Redistribution or publication of this document
by any means, is strictly prohibited.



Cooling System

Standpipe
REF  PART QryY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 503-0354 4 Clamp, Hose 27 B862-0005 2 Nut, Hex (1/2-13)
2 503-0617 1 Hose 28 850-0060 2 Washer, tock - Spring (1/2")
3 503-0858 1 Hose, Preformed 2% 130-1178 1 Brace
4 505-0204 1 Nipple, Pipe - Half 30 130-1179 1 Brace
5 505-0875 1 Adapter, Pipe to Hose 31 505-0417 1 Nipple, Pipe
6 505-0140 1 Plug, Pipe - Sguare Head 32 505-0351 1 Bushing. Reducer
T 504-0062 1 Valve, Vacuum Relief 33 505-0374 1 Tee, Pipe
8 505-0949 1 Plug, Pipe - Socket Head 34 505-0175 1 Elbow, Pipe — 90 Degree
9 503-0189 2 Clamp, Hose 35 505-0748 1 Nipple, Pipe
10 503-03861 1 Hose 36 505-0374 1 Tee, Pipe
i1 505-0330 2 Nipple, Pipe — Half 37 505-0405 1 Nipple, Pipe
iz Valve, Control 38 504-0006 i Cock, Drain
309-0242 1 Temperature Reguiating 39 800-0092 6 Screw, Cap — Hex Head
307-1138 1 Solencid {1/2-13 x 1-1/2"})
13 Valve, GCentrol 40 862-0005 & Nut, Hex {1/2-13})
307-1135 1 Solenoid 41 850-0060 6 Washer, Lock - Spring {1/2")
504-00%0 1 Manual 42 1300442 1 Base
14 505-0041 2 Elbow, Pipe - 90 Degree 43  130-0857 1 Support
15 505-0004 2 Nipple, Pipe - Close 44 800-D028 4 Screw, Cap - Hex Head
16 505-0623 i Bushing, Reducer (s/16-18 x 1")
17  800-0007 2 Sgcrew, cap - Hex Head 45 526-0041 4 Washer, Flat {5/18")
{1/4-20 x 1"} 46 850-0045 4 Washer, Lock - Spring (5/186")
18 862-0001 2 Nut, Hex (1/4-20) A7 862-0014 4 Nut, Hex (5/16-18)
19 850-0040¢ 2 Washer, Lock - Spring (1/4") 48 130-1132 1 Guard, Belt
20 130-0787 1 Nipple, Support 49 BOQ-0088 1 Screw, Cap — Hex Head
21  130-0425 1 Tank, Standpipe ‘ {1/2-13 x 3/4"}
22 800-0051 i Screw, Cap- Hex Head 50 5260060 1 wWasher, Flat (1/2")
(3/8-16 x 1-1/4") 51 850-0060 1 Washer, Lock -~ Spring (1/2")
23 862-0003 1 Nut, Hex {3/8-16) 52 862-0005 1 Nut, Hex [1/2-13)
24 850-0050 1 Washer, Lock - Spring (3/8") 53 130-113s 1 Guard, Belt
25 130-0871 i Clamp, Loop
26 800-0092 2 Screw, Cap - Hex Head

(1/2-13 x 1-1/2")

15

Redistribution or publication of this document
by any means, is strictly prohibited.




Coolant Level Switch

SV Y

cslisas.

REF  PART QTY PART REF  PART QTY PART
NG. NQ. USED DESCRIPTION NG. NO. USED DESCRIPTION
1 503-0885 4 Clamp. Hose 7 50O2-0801 4 Connector, Tube, Brass
2 503-119%9 1 Hose 8 82i-0011 2 Screw, Self-locking — Hex
3 503-1119 1 Hose {1/4-20 x 1/8")
4 130-2053 o4 Tube g B8T0-0212 2 Nut., Self-locking — Hex
5 357-0030 2 Diode ) {(1/4-20)
6 502-0802 1 Bushing, Reducer - Hex 10 193-0329 1 Switch, Level - Coolant

18

Redistribution -or publication of this document
by any means, is strictly prohibited.




Engine Temperature Switch

Q 2
Yo/
C31063
REF PART QTY PART REF PART QTY PART
ND.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0075 2 Screw, Machine - Round Head 5 850-0030 2 Washer, Lock - Spring (#10)
(#8-32 x 1/4™) 6 160-0428 1 Strap, Ground
2 B50-0025 2 Washer, Lock — Spring (#8) T 309-0029 i Switch, Thermostatic
3 333-0013 1 Cover 8 520-0446 2 Stud (#10-32 x 3/4")
4 870-0053 2 Nut, Hex (#10-32} g 333-0012 1 Box

17

Redistribution or publication of this document
by any means, is strictly prohibited.




Heater
Horizontal

18

Tank

81136

Redistribution or publication of this document
by any means, is strictly prohibited.



REF

Z
e

[ N el e o
WM N WP OO =300 W

Lol
O Ww

%] PN
L) Ry

[
=

PART
NG,

501-0227
505-0037
5050007
505-0038
505-0324
203-0429
503-0853
505-0759
505-0041
505-0088
S05-0304
S505-0004
502-0390
505-0283
331-0027
505-0333
331-0027
323-0957
332-0149
309-0490
309-0307
505-0099

307-1460
307-1164
BOO-0007

Q1Y
USED

(Rl ol - B R A B N B e S I o R e L e ]

gk

Heater
Horizontal Tank

PART
DESCRIPTION

Line, Fuel

Eibow, Pipe - 90 Degree

Bushing, Reducer - Hex

Eibow, Pipe - 90 Degree

Nipple, Pipe — Ralf

Ciamp. Hose

Hose

Adapter, Hose to Pipe

Elbow, Pipe — 90 Degree

Nippie, Pipe i

Tee, Pipe .

Nippie, Pipe - Close

Elbow, Pipe — Street, 90 Degree

Bushing, Reducer - Hex

Clamp, Cable

Elbow, Pipe - Street, 45 Degree

Clamp, Cable

Nut, Wire

tug., Terminal

Switch, Thermostatic

Switch, Pressure - 01i]

Nipple, Pipe - Clase
(1970 thru 1982)

Contactor

230 VAC, 3 Pole

480 VAC, 3 Pole

Screw, Cap - Hex Head
{1/4-20 x 1"}

19

REF
NO.

25
26
27
28
29
30

31
32

33
34
35
36

37

PART
NO.

850-0040
862-0001
333-0142

800-0052

862-0003
130-1191
504-0003

333-0084
333-0169
333-0165
333-0131
333-0180
333-0211
333-0166
333-0172
505-0007

202-0054
812-0079
854~-0007

333-0224

QTY
USED

4
4
1

2

[ = R ] [ SN N

—

PART
DESCRIPTION

Washer, Lock - Spring {1/4"}

Nut, Hex (1/4-20)

Support with Tee {1870 Thru
1982) -

Screw, Cap - Hex Head
{3/8-16 x 1-1/2")

Nut, Hex (3/8-18)

Bracket, Mounting

Cock, Drain

Heater, Electrical
2500 Watt, 115 VAC - 1 Phase
2500 Wat+, 208 VAC - 1 Phase
2500 Watt, 208 VAC - 3 Phase
2500 Watt, 240 VAC - 1 Phase
2500 Watt., 380 VAC - 1 Phase
2500 Watt, 38C VAC - 3 Phase
2500 watt, 480 VAC - 1 Phase
2500 Watrt, 480 VAC - 3 Phase

Bushing, Reducer - Hex {(Begin
1983)

Elbow, Pipe — Street, 20 Degree
(Begin 1983)

Screw, Machine - Round Head
(#8-32 x 1/2") (Begin 1983)

Washer, Lock - ET (#8) (Begin
1983}

Bracket, Support (Begin 19283}

Redistribution or publication of this document

by any means, is strictly prohibited.



REF

=
(=]

WM O

PART
NO.

501-0382
502-0682
505-0021
501-0381
502-0594
5056—0248
502-0277
BOO-0053

Qry
USED

CF B o 2 b

Lube 0i1 Filter

15

PART
BESCRIPTION

Line, Fuel

Nipple, Pipe — Hex

Bushing, Reducer - Hex

Line, Ffuel

Adapter, Line to Pipe

Elbow, Pipe — 45 Degree

Elbgw, Pipe - 90 Degree

Screw, Cap ~ Hex Head
(3/8-16 x 1-3/4")

20

REF
NO.

9
10
11
12
13

14
15

PART
NO.

850-0050
862-0002
122-0524
122-0526
801-0099

850-00€5
122-0543

QTY
USED

B W

= P

LS1071

PART
DESCRIPTION

Washer, Lock — Spring {3/8")

Net. Hex (3/8-16)

Head, Filter

Element, Filter

Screw, Cap - Hex Head
{8/16-18 x a/a"}

Washer, Lock - Spring {9/16")

Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.



Fuel/Water Separator

ik a

12
o ol
Vi 3
¢
{
H
i
T
[y
vl
N LI}
1\
L}
F$1333
REF  PART QY PART REF  PART QryY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-0331 1 Line, Fuel T 149-1825 1 Separator {Includes £lement}
2 502-0702 2 Eloow. Pipe - Street — Male - 8 149-1689 1 Element
30 Degree 9  800-0051 4 Screw, Cap — Hex Head
3 502-0701 2 Adapter, Pipe (3/8-16 = 1-1/4"})
4 B800-00z8 4 Screw, Cap - Hex Head 10 526-00286 4 Washer, Flat (3/8")
(5/18-18 x 1") 11 850-0050 4 Washer. Lock - Spring {3/8"})
5 526-0D22 4 Washer, Flat (5/16%) 12 862-0003 4 Nut, Hex (3/8-16)
& B50-0045 4 washer, Lock — Spring {5/i6") 13 149-17186 1 Bracket, Mounting

21

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

oWk

PART
NO.

502-0034

370-4003
504-0064
193-0128

QTY
USED

2z
1
1
1

Fuel

PART
DESCRIPTION

Etbow, Tube - 90 Degree
{Ircludes Nut and Ring)
Tube, Copper

valve, Gate

Gauge, Pressure (Includes
Bracket and Hardware)

Pressure Gauge

22

REF
NO.

@1

PART
NO.

B800-0130

850-0070C
193-0029
505-0007

QTY
USED

e

PART
DESCRIPTION

Screw, Cap — Hex Head
(5/8-11 x 1")
Washer, Lock - Spring (&/B"}
Bracket, Mounting
Bushing, Reducer - Hex

(1/4 NPT x 1/8 NPT)

Used begining 1988, may be
used on early Sets.

Redistribution or publication of this document
by any means, is strictly prohibited.



Fuel Tank

F51171

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-021% i Line, Fuel (Housed Set) 13 415-0322 1 Tank, Fuel - B-1/2 Galion
2 501-0218 1 Line, Fuel {Unhoused Set) i4  BOO-0007 2 Screw, Cap - Hex Head
3 501-0214 i Line., Fuel [Housed Set) (1/4-20 x 1"}
4 501-0194 1 Line, Fuel (Unhoused Set) 15 BOO-0005 2 Screw, Cap - Hex Head
5 502-0133 1 Eibow, Pipe - Street - 90 Degree (1/4-20 x 3/4")

(Unhoused Set) i6 B862-0001 4 Nut, Hex (1/4-20)
6 505-0110 1 Plug, Pipe — Sguare Head 17 850-0040 4 Washer, Lock - Spring {1/4"}.
7 505-0056 1 Plug., Pipe — Square Head 18 415-0329 2 Brace (Unhoused Set)
8 415-0i70 1 Switch, Level 19 BOO-0007 2 Screw, Cap - Hex Head
9 862-0001 2 Nut, Hex (1/4-20) (1/4-20 % 1")
10  850-0040 2 Washer, Lock - Spring (1/4"} 20 862-0001 2 Nut, Hex (1/4-20)
11 415-0331 2 Strap. Hold Down 21 850-0040 2 Washer, Lock — Spring {1/4")
12 159-0020 1 Cap, Tank 22 415-0330 1 Plate. Mounting

23

_g_;“ Redistribution or publication of this document

T by any means, is strictly prohibited.



Fuel Tank
Overhead/lUnderground Supply

s
5 - ::“.‘
i - FS1334
b o
\\\_\ Pt
“y \_—'::-"
N

24

Redistribution or publication of this document
by any means, is strictly prohibited.



Fuel Tank
Overhead/Underground Supply

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-0215 1 Line, Fuel {Housed Set} 25  415-0464 1 Cover, Access
2 501-0216 1 Line, Fuel {Unhoused Set} 26 307-1058 1 Relay
3 501-0194 1 Line, Fuel (Housed Setr} 27 812-0079 i Screw, Machine - Round Heasd
4 501-0214 1 Line. Fuel {Unhoused Set) (#8-32 x 1/2")
5 502-0133 1 Elbow, Pipe - Street — 90 Degree 28 323-0804 1 Socket, Relay
& 505-00536 2 Plug, Pipe - Square Head 29 821-0008 2 Screw, Self-locking - Hex
7 505-0110 1 Plug. Pipe - Square Head (1/4-20 x 5/18"}
8 505-1050 1 Plug, Pipe - Modified an  415-0483 1 Box
9 415-0466 1 Switch, Float {Overhead Supply) 31 813-0097 1 Screw, Machine - Round Head
10 415-0476 1 Switch, Float (Underground {#10~32 x 5/16"}
Suppty} 32 850-0030 1 Washer, lock - Spring (#10}
11 159-002¢ 1 Cap. Tank 33 821-0014 8 Screw, Self-locking - Hex
12 307-181% 1 Valve, Solenoid (Overhead Supply) {5/16-18 x 1/2"}
13 505-0098 1 Nipple, Pipe 34  402-0078 4 Mount. Vibration
14  505-0057 1 Plug, Pipe - Square Head (1970 35 415-0479 1 Plate, Mounting
thru Aug 1982) 38 800-0093 2 Screw, Cap - Hex Head
15 800-0002 8 Screw, Cap - Hex Head {1/2-13 x 1-3/4"})
(1/4-20 x 3/8") 37T 526-0219 2 Washer, Flat [1/2")
i6 526-0063 8 Washer, Flat (1/4") 38 526-0278 2 Washer, Bevel
17  415-0488 1 Gasket 39 850-0060 2 Washer, Lock - Spring (1/2"}
18  309-0404 1 Valve, Float (Overhead Supply} 40 BE2-0016 2 Nut, Hex (1/2-13)
19 862-0001 2 Nut, Hex {1/4-20) 41 415-0478 i Bracket, Mounting
20 B50-0040 2 Washer, Lock - Spring {1/4") 42 505~0016 1 Bushing, Reducer - Hex {Begin
21 415-0509 2 Strap Sept 1982)
22 415-0465 1 Tank, Fuel - 8-1/2 Gallon 43 505-0110 1 Plug, Pipe - Square Head (Begin
23 415-0515 1 Plate, Access Sept 1982)
24 821-0004 2 Screw, Self-locking — Hex

{#10-32 x §/16")

25

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

1

@M bW

PART
NO.

159-1100
800-0051

5260013
850-0050
862-0003
502-0297
501-0211
415-0317
505-0334
501-0214
193-0216
159-0020

Q1Y
USED

(el Sy S R S N Y

Fuel Tank and Sub Base

0

v

PART
DESCRIPTION

Strap, Hold Down
Secrew, Gap - Hex Head
{3/8-16 x 1-1/4")
Washer, Flat (3/8")

Washer, Lock - Spring {3/8")

Nut, Hex {3/8B-16)
Bushing. Reducer — Hex
Line. Fuel
Pipe, Suction
Plug, Pipe - Square Head
Line, Fuel
Gauge
Cap, Tank .-

%

REF
NQ.

g

10
11

12

PART
NO.

505-0247
159-1101
403-1743
800-0050

850-0050
862-0003
403-1896
800-015¢

850-007¢9
862~-0020

QTY
USED

o+ 00 OO B 1= b2

;o

F81337

PART
BESCRIPTION

Plug, Pipe - Socketr Head
Tank, Fuel
Plate. End
Screw, Cap - Hex Head
(3/8-16 x 1*)
Washer, Lock - Spring (3/87)
Nut, Hex {3/8-16)
Base, Sub
Screw, Cap — Hex Head
(3/4-10 x 2-1/4")
Washer, Lock - Spring {3/4"})
Nut, Hex (3/4-10) -~

Redistribution or publication of this document
by any means, is strictly prohibited.



REF  PART
NQ.  NO.

1 812-0075

2 132-01is8
3 8C0-0005

Vernier Throttle

QTY PART
USED DESCRIPTION
1 Screw, Machine — Round Head
(#8-32 x 1/2")
1 Swivel

3 Screw, Cap ~ Hex Head
(1/4-20 x 3/4")

2

REF
NO.

4
5
6
7

PART
NO.

850-0040
152-0036
152-0120
151-0230

QTY PART
USED DESCRIPTION
3 Washer, Lock - Spring {1/4")
1 Clamp, Cable
1 Throttle, Vernier
1 Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.



Chassis

mM1297

28

publication of this document

Redistribution or

s, is strictly prohibited.

by any mean



Chassis

REF PART QrY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 800-013:z 2 Screw. Cap - Hex Head 20 850-0048 4 Washer, Lock - Spring {5/16")
(5/8-11 x 1~1/2"}) 21 416-0635 2 Strap. Hold Down
2 B850-007C 2 Washer, Lock - Spring (5/8") 22 821-0016 6 Screw, Self-locking — Hex
3 862-0007 2 Nut, Hex (5/8-11) {5/16-18 x 3/4")
4 800-01sZ 2 Screw, Cap - Hex Head 23 870-0257 6 Nut, Self-locking - Hex
(3/4-10 % 4"} (5/16-18)
5 526-023% 2 Washer, Flat {3/4") 24 416-0673 i Tray, Battery
6 B50-007¢% 2 Washer, Lock - Spring (3/4") 25 B800-009C 4 Screw, Cap - Hex Head
T BOQ-005Z 1 Screw, Cap - Hex Head {1/2-13 x 1")
(1/2-13 x 1-1/2") 26 B50-0060 4 Washer, Lock — Spring (1/2")
&8 856-0013 1 Washer, Loeck - EIT (1/2"}) 27 402-0384 2 Mount, Vibratien
9 850-D0BC 1 Washer, Lock - Spring (1/2") 28 BOO-0132 4 Screw, Cap - Hex Head
10 862-0013 1 MNut, Hex (1/2-13) (5/8-11 x 1-1/2")
11 337-0090 1 Strap. Ground 29 850-0070 4 Washer, Lock - Spring (5/8")
12 BOO-0028 1 Screw, Cap - Hex Head 30 862-0007 4 MNut, Hex {5/8-11}
{5/16-18 x 1") 31 B62-0007 2 Bracket, Mounting
13  856-000C8 1 Washer, Lock - EIT (5/16") 32 800-0153 2 Screw, Cap - Hex Head
14 870-0257 1 Nut, Self-locking — Head (3/4-10 x 1-1/2")
(5/16-18} 33 850-Q079 2 Washer, Lock - Spring {3/4")
15 332-1473 1 Lug, Terminal 34 B52-000B 2 Nut, Hex {2/4-10)
16 B21-001g & Screw, Self-locking - Hex 35 403-0966 1 Support. Mounting
(5/16-18 x 3/4") 36 800-0091 4 Screw, Cap - Hex Head
17 870-0257 4 Nut, Seif-locking - Hex {1/2-13 x 1-1/4"}
(5/16-18) 37 850-0060 4 wWasher, Lock - Spring (1/2")
18 403-1198 1 Panel, End 38 862-0016 4 Nut, Hex (1/2-13)
19 BOO-0033 4 Screw, Cap — Hex Head 39 402-0371 2 Mount, Vibraticn
{5/16-18 x 2-1/2"} 40 403-1133 1 Base, Skid
23

Redistribution or publicétion of this document
by any means, is strictly prohibited.




Exhaust Buffler
Comrerical

EXS$1056

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

1

[ N4 0

[
OO 0~

13

PART
NG.

813-0105

870-0188

155-1425
155-1639
895-0163
503-0605

155-1143
155-1603
155-1456
155-1299
155-1293
155-1275
505-0784
155-1035
155-1736

155-1275
155-1929
505-0695
505-0741

QryY
USED

Lol ol B ol SN e I LSRN

N

Exhaust Muffler

Commerical
PART REF  PART
DESCRIPTION NO. NO.

Screw, Machine - Round Head 14

(#10-32 x 1") 155-1160
Nut, Self-locking — Hex 155-1184

(#10-32) 15 505-0740
Shield, Rain 16 800-0160

Standard

Stainless Steel 17T 882-0008
Strip. Asbestos 18 155~-D652
Clamp 19 155-0676
Tube, Exhaust - Stainless Steel 20 155-0652

10" 21 8000037

13"

18" 2z 526-0113

21" 23 870-0257

33" i
Connector, Tube 24 155-1158
Coupling, Pipe 25 B00-0037
Elbow, Pipe
Elbow, Tube 26 BT70-0048
Connector, Tube

g" 27 850~-0045

17" 28 155-1430
Bushing, Reducer - Hex 2%  140~-0757
Elbow, Pipe - %0 Degree 30 155-1404

3

qTY

USED

P D WO W e D G0 b b

= Wwo;

PART
DESCRIPTION

Tube, Exhaust
Standard
Stainless Steel
Nipple, Pipe - Short
Screw, Cap — Hex Head
{3/4-10 x 3-1/4")
Nut, Hex (3/4-10)
Flange, Companion ~ Pipe
Gasket
fiange, Companion - Pipe
Screw, Cap - Hex Head
(5/16-18 x 3")
Washer, Flat (5/16")
Nut, Self-locking - Hex
(5/16-18)
Muffler, Exhaust
Screw, Cap - Hex Head
(6/16-18 x 3"}
Nut, Self-lecking - Hex
(5/16-18}
Washer, Lock - Spring (5/16")
Spacer
Band, Mounting
Shield. Heat

Redistribution or publication of this document

by any means, is strictly prohibited.



Exhaust Muffler
Residential and Critical

EXS1057

32

Redistribution or publication of this document
by any means, is strictly prohibited.



Exhaust Huff1ef
Residential and Critical

REF  PART QTY PART REF  PART QTY PART
NG. NO. USED DESCRIPTION NO. NO. USED : DESCRIPTION
1 813-0105 2 Screw, Machine - Round Head 16 800-0160 16 Screw, Cap — Hex Head
(#10-32 x 1) (3/4-10 x 3-1/4"}
2 8T70-0188B 2 Nut, Self-locking - Hex 17T  862-0008 16 Nut, Hex {3/4-10)
(#10-32) 18 155-0652 2 Fiange, Companion - Pipe
3 Shield, Rain 19 155-0676 2 Gasket
155-142%5 1 Standard 20 505-0785 1 Nipple, Pipe - Modified
155-1639 1 Stainless Steel 21 BOO-003T 3 Screw, Cap - Hex Head
4 895-0163 1 Strip, Asbestos - {5/16-18 x 3")
5 503-0605 2 Clamp 22 526-0113 6 Washer, Flat (5/18")
[ Tube, Exhaust - Stainless 3teel 23 870-0257 3 Nut, Self-locking - Hex
155-1143 1 ke {5/16-18)
155-1603 1 13" 24 Muffler, Exhaust - Residential
155-1456 1 18" 155~1605 1 Standard
155-1299 1 21" 155-1727 1 Stainless Steel
155-1493 1 22-1/2" 25 Muffler, Exhaust - Critial
155-1233 1 as 155-1568 1 Standard
T 155-127% 1 Connector, Tube 155-1728 1 Stainless Steel
8 505-0784 1 Coupiing., Pipe 26 800-0037 & Screw, Cap - Hex Head
8 155-1035 1 Elbow, Pipe {5/16-18 x 3")
10 155-1736 1 Elbow, Tube 27 870-0048 - 6 Nut. Self-locking - Hex
11 Connector. Tube {5/16-18)
155-1275 1 g" 28  850-0045 8 Washer., Lock - Spring {5/16"}
155-1929 1 17" 28 155-1430 6 ‘Spacer
1z 505-0685 1 Bushing, Reducer - Hex 30 Band, Mounting
13 505-0741 2 Elbow, Pipe - 80 Degree 140~-0751 3 Standard
14 Tube, Exhaust 140-1685 3 Stainless Steel
155-1604 1 Tube, 38" 31 . Shield. Heat
155-1619 1 Tube, 55" 155-1400 1 Standard, 6T"
505-0939 1 Pipe, 43" 155-1729 1 Stainless Steel, 67"
15 505-0740 1 Nipple, Pipe - Short 155-1602 1 Standard, 94"
155-1730 1 Stainless Steel, 94"
33

Redistribution or publication of this document
by any means, is strictly prohibited.




Set Heousing

5!

M1004

H

t
c
@
£
3
%)
o

S

2

<

=

-
S
o

!

=
I
(S]

o
>
2
.
S
c

9

=
>

e

=

=
(2]

S
o)

o

by any means, is strictly prohibited.




Set Housing

REF  PART QTY PART REF  PARY QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 870-0257 52 Nut, Self-locking - Hex 11 405-2222 1 Panel, Top
{5/16-18) 12 405-1883 1 Parel, Rear
2 B821-001s4 48 Screw, Self-lecking - Hex i3 405-1B38 2 Panel, Louver — Rear
(5/16-18 x 1/2") 14 405-1i856 1 Panel, Lower - Rear
3 821-C016 8 Screw, Self-locking — Hex 15 405-2016 4 Bracket, Mounting
{5/16-18 x 3/4"} 168 405-2221 2 Panel, Base
4 800-0030 8 Screw, Cap — Hex Head 17 405-2014 8 Panel, Louver
{5/16-18 x 1-1/4") 18 405-2220 2. Panel, Center
5 821-0010 20 Screw, Self-locking — Hex 19 405-2011 4. Door
(1/4-20 = 1/2") 20 814-007% 28 Screw, Machine - Flat Head
6 870-0212 4 Nut, Self-locking — Hex (#8-32 x 1/2"}
(1/4-20) 21 850-0025 28  Washer, Lock - Spring (#8)
7 8700258 16 Nut, Weld . 22 860-0008 28 Nut, Hex (#8-32)
8 406-0157 i Handle, Lock 23 406-0249 4 Set, Hasp
g 2406-00889 1 Catch 24 818-0150 3z Rivet, Drive Pin
16 405-1880 1 Dcor, Rear 25 526-0003 az washer, Flat (3/16"}
26 405-1872 16 Clip. Pivot - Door
35

RedBUW&MonorpuMkaﬁonofﬂﬂsdocumem
by any means, is strictly prohibited.




Generator
i58 kW 60 Hz; 130 kW 52 Hz

G1116-1

36

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator
155 kW 60 Hz; 130 kW 50 Hz

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 800-0003 2 Screw, Cap - Hex Head 25 B00O-0048 1 ' Screw, Cap — Hex Head
(1/4-20 x 1/2") {3/8-18 x 3/4")
2 800-0Q0gS 2 Screw, Cap — Hex Head 26 856-0010 1 Washer, tock - EIT (3/8"}
(1/4-20 x 1-1/2") 27 150-0717 1 Switch, Overspeed
3 150~1456 1 Contact Assembly - Overspeed 28 805-0032 3 Bolt, Hex Head - Grade 8
Switch [Includes Contact {1/2-13 x 1-1/4")
and Mounting Bracket) 29 526-0028 8 wWasher, Flat [1/2")
4 862-0001 2 Nut, Hex {1/4-20} 30 Rotor Assembly, Generator
5 853-0013 1 Washer, Lock - ET [(1/4") (Includes Fan, Drive Disk,
6 150-0723 1 Contact, Electricail Bearing, Exciter Rotor}
7 870-0250 1 Nut, Insulated 201-2880 1 Code 6D, 9X, 15
8 150-1355 1 Bracket, Mounting - Contact 201-2598 1 Code 15 Enviromental
9 B862-0011 4 Nut. Hex — Grade 8 [3/8-15) Protected
10 850-0050 4 Washer, Lock - Spring (3/8") 201-2680 1 Code 515
11 5200735 4 Stud (3/8-16 x 5~3/4") 31 800-0513 1 Screw, Cap - Hex Head
12 800-0003 4 Serew, Cap - Hex Head {Modified With Tapped Hole}
(1/4-20 x 1-1/2") 32 850-0079 1 Washer, Lock - Spring (3/4")}
13 850-0040 4 Washer, Lock -~ Spring (1/4%) 33 526-0238 1 Washer, Flat (3/4")
14 Stator, Exciter 34 510-0101 1 Bearing, Ball
220-2353 1 Standard 35 232-2102 1 Spacer, Sleeve
220-1774 1 Enviromental Protected 36 Rotor, Assembly - Exciter
15 509-0125 1 Seal, Qi1 - "0" Ring {See Separate Page for
16 211-0185 1 Bell, End Components)
17 800-0003 2 Screw, Cap — Hex Head 201-1739 1 Standard
(1/4-20 x 1-1/2" 201-1845 1 Enviromental Protected
18 850-0040 2 Washer, Lock - Spring (1/4") 37 515-0145 1 Key, Machine :
19 B62-0001 2 Nut. Hex (1/4-20) 38 805-0035 8 Bolt, Hex Head - Grade 8
20 234-0368 1 Screen, Air {5/8-11 x 1-1/2")
21 BGO-0073 iz Screw, Gap - Hex Head 39 526-0259 8 Washer, Flat - Hardened Steel
(7/16-14 x 1-1/2") (5/8") .
22 B30-0055 i2 Washer. Lock - Spring (7/16") 40 205-0095 1 Fan, Cooling - Generator
23 526-0032 12 Washer, Flat (7/16") 41 232-2037 i pisk, Drive — Generator
24 Stator Assembly, Generator
220-2640 1 Code 6D ‘
220-1613 1 Code 89X
220-1518 1 Code 15
220-1779 1 Code 15 Enviromental
Protected
220-19%0 1 Code 515

37

Redistribution or publication of this document
by any means, is strictly prohibited. -




B

o AN

Generator
180/175 kW 60 Hz; 150 kW 50 Hz

~

3

G1116-2

"Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NG .

15
16
17

18
19
20
21

22

23
24

PART
NQ.

800-0003
800-0003

180-14356

B62-0001
853-0013
150-0%723
870-025¢
150-13%6
862-0011
850-005C
5200735
800-0009

B850~0040

220-2353
220-1774
509-0125
211-0185
800-0009

850-0040
862-0001
234-0368
BOO-0QT3

BS0-0055
526-0032

220-2641
220-1614
220-151¢9
220-1780

220-1991
220-2261

QTY
useh

[ e O N N ]

R = R R

12

o e

Generator
180/175 kW 60 H2z;

PART
DESCRIPTION

Screw, Cap — Hex Head
(1/4-20 x 1/2™)

Screw, Cap - Hex Head
(1/4-20 x 1-1/2"}

Contact Assembly - Overspeed
Switcn {Includes Contact
and Mounting Bracket)

Nut, Hex (1/4-20)

Washer, Lock — ET (1/4")

Cantact, Electrical

Nut, Insulated

Bracket, Mounting — Contact

Nut, Hex — Grade 8 {3/8-16)

Washer, Lock - Spring (3/8")

Stud {3/8-16 x 5-3/4")

Screw, Cap - Hex Head
{1/4-20 x 1-1/2")

Washer, Lock — Spring (1/4")

Stator, Exciter

Standard
Enviromental Protected

Seal, 0il - "O" Ring

Bell, End

Screw, Cap = Hex Head
(1/4-20 x 1-1/2"

Washer, Lock - Spring {1/4"}

Nut, Hex (1/4-20})

Screen, Air ‘

Screw, Cap — Hex Head
(7/16-14 x 1-1/2")

Washer, Lock - Spring {(7/16")

Washer, Flat (7/16")

Stator Assembly, Generator

Code 60

Code 9X

Cade 15

Code 15 Enviromental
Protected

Code 515

Code 515 Enviromental
Protected

35

REF
NO.
25
26
27
28

29
30

31
32
33

34
35

37
38

39

40

150 kW 50 Hz

PART
NG.

800-0048
856-0010
150-0717
805-0032

526-0028

201-2478
201-2536

201-2478
201-2536

800-0513

850-0079
526-0238
S5i0-0101
232-2102

201-1739
201-1845
515-0145
805-0035%

526-0259
232-2898

QTY
USED

[y

00 4 b=t

b b et b

00 b4 43 b

[+]

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/8-186 x 3/4")
wWasher, Lock - EIT (3/8")
Switch, Overspeed
Boit, Hex Head — Grade 8
(1/2-13 x 1-1/4")
Washer, Flat (1/2"}
Rotor Assembly, Generator
(Includes Disk and Fan Assembly,
Bearing, Exciter Rotor)
Code 60, 9X, 15
Code 15 Enviromental
FProtected

Code 515

Code 515 Enviromental
Protected

Screw, Cap - Hex Head
(Modified With Tapped Hole}

Washer, Lock - Spring (3/4")

Washer, Flat {3/4")

Bearing, Ball

Spacer, Sieeve

Rotor, Assembly — Exciter
(See Separate Page for
Components)

Standard
Enviromental Protected

Key, Machine

Bolt, Hex Head - Grade B
(s5/8-11 x 1-1/2"}

Washer, Flat - Hardened Steel
(5/8")

Disk and Fan Assembly
(Matched Pair)

Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

1

PART
NO.

335~0148
335-0147
800-0004

Generator Heater

QTY PART
USED DESCRIPTION
Czable, Llectrical {Includes
Thermostat)
1 120 VAC
1 240 VAC
1 Screw, Cap - Hex Head

(1/4-20 x $/8%)

40

. .
\-‘\\,_::,_ - “\\:‘:\.\\'

A

'E_‘. et Y
_f“%q§%§§¥§§
o

ol iy

REF

3
4
5

PART
NO.

850-0038
526-0158

333-0052
333-0192

it R y R
~y L1

X
- §§$§L5Emd.

.

— e

-y
o
"’3;,‘ - ,/
L L R

e e e e e

""4:""
-
o,

L’
"t

G1085

PART
DESCRIPTION

Washer, Lock - Spring {1/4")
Washer, Flat (1/4")
Heater, Electrical

125 Watt, 120 VAC

200 Watt, 240 VAC

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

-

N wn

[ I - ]

PART
NO.

201-173¢
201-1845
813-0Q100

870-0053
850-0030
526-0008
813-011¢

870-0053

850-0030
525-0009

qQrY
USED

P = 3

p2 R B

Eo -

Exciter Rotor Components

PART
DESCRIPTION

Rotor, Exciter {Includes
Heat Sinks and Diodes)
Standard
Enviromental Protected

Screw, Machine — Round Head
(#10-32 »x 1/2")

Nut, Hex (#10-32)

washer, tock - Spring (#10}

wWasher. Flat {#10)

Screw, Machine — Round Head
{#10-32 x 2")

Nut. Hex (#10-32)

Washer, Lock - Spring (#10)

Washer, Flat (#10)

4

REF
NO.

9
10
11
12
13
14

15

16
17

PART
NO.

508-0187
332-0050
508-0093
870-0053
850-003¢

358-0097
358-0044

358-00%6
358-0043
363-0054
363-0055

QTY
USED

Lo le 0 S I ]

oW

G1030-1

PART
DESCRIPTION

Spacer, Stepped
Clamp, Loop
Grommet
Nut, Hex {#10-32) )
Washer, Lock - Spring (#10)
Rect ifier, Diode — Positive
(CR1, CR2, CR3}
Standard
Enviromental Protected
Rectifier, Diode — Negative
(CR4, CRS5, CRE)
Standard
Enviromental Protected
Sink, Heat
Sink, Heat

Redistribution or publication of this document

by any means, is strictly prohibited.



Voltage Suppressor Components

! XES1229
REF  PART QTY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NO_ USED DESCRIPTION
232-2445 1 Suppressor, Voltage 6 305-0526 1 Set. Voitage Suppressor
1 813-0112 4 Screw, Machine - Round Head T 526-0140 4 washer, Flat (#10)
{#10-32 x 2-1/2") 8 850-0030 4 Washer. Lock — Spring (#10)
2 526-0140 4 Washer, Flat (#10) g 870-0053 4 Nut. Hex (#10-32) i
3 850-0030 4 Washer, Lock - Spring (#10} 10 363-0054 1 Sink, Heat ¥
4 BT0-0053 4 Nut, Hex {#10-32) 11 363-0055 1 S5ink, Heat
5 508-00083 2 Grommet

42

- . Redistribution or publication of this document
by any means, is strictly prohibited.




Dual Voltage Suppressor Components

10
1
B
9
5
XES51230
REF  PART QTY ‘ PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NG. Usgb DESCRIPTION
232~2639 1 Suppressor, Voltage - Dual 5 305-0526 2 Set, Voltage Suppressor
i 8i3-0712 8 Screw, Machine — Round Head T 526-0140 8 washer, Flat (#10}
(#10-32 x 2-1/2") 8 850-0030 8 Washer, Lock — Spring {#10)
2 526-0140 8 Washer, Flat (#10) 9 870-0053 8 Nut, Hex {#10-32)
3 B850-0G030 8 Washer, Lock — Spring {%10) 16 3B3-0025 1 Sink, heat
4 8T0-0033 B Nut, Hex (#1D-32) 11 383-0033 1 5ink, Heat
5 508-0083 2 Gromme t;

43

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

N b

L]

O @ =1 DN

PART
NO.

332-0941
BOO-0003

850-0040
812-0165

862-0001
850-0040
304-0427
304-0292
354-0025

orY
USED

Mo b

NN R

Yoltage Regqulator Filter

PART
DESCRIPTION

Tie. Cable

Screw, Cap - Hex Head
(1/4-20 x 1/2")

Washer, Lock - Spring (1/4")

Screw, Machine - Round Head
{1/4-20 x 4-1/2"})

Nut, Hex (1/4-20)

Washer, Lock ~ Spring (1/4")

Washer, Centering

Insulator

Resistor

44

REF
NO.

10

11
1z
13
14
15
16
17

PART
NO.

813-0098

B70-0053
B50-~0030
312-0189
312-0188
232-2z218
526-0018

332-0529
332-1279

QTY
USED

™~

U1 2 o

E51115-1

PART
DESCRIPTION

Screw, Machine - Round Head
(#10~32 x 3/8")
Nut, Hex {#10-32)
Washer, Lock — Spring (#10)
Bracket, Mounting
Capacitor
Bracket
Washer, Flat (1/4")
Terminals
Bare
Insulated

Redistribution or publication of this document
by any means, is strictly prohibited.



Voltage Regulator Filter

Heavy Duty

ES1115-2
REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 332-0941 5 Tie, Cable 16 813-0098 4 Screw, Machine - Round Head
2 B00-0903 2 Screw, Cap — Hex Head {#10-32 x 3/8")
(1/24-20 x 1/2") 11 870-0053 4 Nut, Hex (#10-32)
3 850-0040 2 Washer, Lock - Spring (1/4") 12 850-003C 4 Washer, Lock - Spring (#10)
4 812-0165 2 Screw, Machine - Round Head 13 37T0-0007 2 Strap, Mounting
(1/4-20 x 4-1/2") 14 312-0188 2 Capacitor
5 862-0001 2 Nut, Hex (1/4-20) 15 232-2218 1 Bracket
6 850-0040 2. Washer, Lock - Spring {1/4") 16 526-0018 15 Washer, Fiat (1/4"}
T 3204-0427 2 Washer, Centering 17 Terminals
8 304-0292 2 Insulator 332-0529 B Bare
9 354-0025 1 Resistor 332-1279 18 Insulated

43
) Redistribution or publication of this document
by any means, is strictly prohibited.



Engine Control
Begin Spec M

46

Redistribution or publication of this document
by any means, is strictly prohibited.



Engine Control
Begin Spec M

REF PART QTY PART REF PART QTy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 815-0544 24 Serew, Machine - Round Head 17 323-131¢ 1 Housing, 13 Pin (J3)
With IT Lock Washer 323-1302 13 Contact, Pin
(#6-32 = 1/2") 18 322-0389-02 1 Lamp, Incangescent - 1/3 Watrt,
2 300-2800 z Baard, Time Delay, 28 VDC
. Start/Ston - 24 VDC (Als) 19 322-0017 1 Lamp, Incandescent — 28 VOO
3 Board, Magnetic Senscr, (Ds11)
Start Disconnect/Over Speed 20 322-0361 1 Holder, Lamp
Sensor (AlS) 21 517-0131 i Plug, Button
3002903 z Srandard 22 151-0402 1 Potenticmeter (R11}
300-2904 1 Precision 23 308-0785 1 Switch, Push (511)
4 300-2906 1 Board, Over-Under Voltage 24 308-0784 1 Switch, Push (S12)
Sensor - 24 VDC (A17) 26 301-6257 1 Cover
5 300-2856 1 Board, Relay - 24 VDC [AI3) 27 193-0250 3 Resistor, Gauge (R12)
6 300-28863 1 Board, Relay - 24 VOC (Al4) 28 193-0352 1 Gauge, Pressure - 011 (M11)
7 Soard, Engine Monitor (All) 29 193-0351 1 Gauge, Temperature - Water
(Includes Fuses and (M12)
Conmnectors) 30 302-1790 1 Ammeter (M13)
300-2808 1 24 vDC, 2 Light 31 30z-0885 1 Meter, Tetalizing - Time
300-2812 1 24 vDC, 12 Light (M14)
g 321-0270 2 Fuse, Cartridge - 20 Amp 32 193-0330 1 Gauge, Temperature - 017
(F1, F2} (M15) .
9 321-0231 1 Fuse, Cartridge - 15 Amp 33 302-1873~01 1 Tachometer (M16}
(F3) 34 517-0221 1 Plug, Button
10 321-00%4 2 Fuse, Cartridge - 5 Amp 35 332-0052 1 Ciamp, Loop
(F4, F5} B70-0131 1 Nut, Self-locking - Hex
11 323-1305 1 Connector, 8 Pin (Pl) (#10-32)
13 323-1308 1 Connector, 13 Pin (P3) B Door, Control
14 323-1307 1 Connector, 12 Pin (P4) 301-9055-01 1 5 Meter Holes
15 301-8851 1 Bracket, Mounting 301-9055-02 1 3 Meter Holes
821-0004 4 Screw, Self-locking - Hex 37 338-1817 1 Harness, Wiring - DC
(#10-32 x 5/16") {Includes Connector)
16 Moduie, Indicator - Fault 38 323-1308 1 Housirg, 12 Pin (J4)
(Al2) (Includes Connector) 323-1302 iz Contact, Pin
322-03b8-02 1 24 VDG, 2 Light 39 323-1304 1 *Housing, & Pin
322-0360-02 1 24 VYOG, 12 Light 323-1200 6 *Contact, Pin
815-0385 2 Screw, Machine - Round Head 40 323-1306 1 *Housing, B Pin
(#6-32' x 1/2") 323-1200 8 *Contact, Pin
870-0183" 2 Nut, Self-locking - Hex
(#6-32)

* - Parts Included in Engine Wiring Harness

:L;;: ’ 47 Redistribution or publication of this document

T . by any means, is strictly prohibited.



Engine Control
Spec H thru L

XsC11e5

48

Redistribution or publication of this document
by any means, is strictly prohibited.



REF

=
D0 -30 U E W [=]

—
o

11

-

13

14

15
18

17
18

19

20

21
22
23
24

25
26
27

28
29

30

3l
32

PART
“NO.

322-0017
322-014%
307-1157
307-1056
307-1056
307-1058
307-1061
518-0374

300-0751
300-C715

300-0680
300-0731
300-0882
332-1276
193-0250

193-0243
193-0107

193-0245
193-0108
302-1362

193-0248
193-0187
302-0749

322-0119
322-0120
322-0121
322-0122
322-0123
322-0129
322-0315
322-0137

308-0138
308-0327
333-0194-02
813-0105

301-6053
308-0002
357-0018
B13-0098

850-0030
526-000%
307-0061

856-0003
3b6-0072
812-0061

853-0003
860-0006
356-0070
812-0083

8530003
870-0053
850-0030

QTY
USED

S e b e [y e

o

o e R Ll el sl [ S S e OF RO s

[li ] (% N e e

=N

Ll ol o8 ) [ e el

Engine Control
Spec H thru L

PART REF. ' . PART
DESCRIPTION NO. NO .
Lamp, 24 VDC (DS11) 33 332-0051
Light, Panel 34
Spring, Holddown - Relay 338-1065
Relay, Igniticn (K12) a3g-11z22
Relay, Start Disconnect (K11}
Relay, Run Alarm (K15) 338-1066
Relay. Start Protection (K14} 338-1221
Fastener, Snap-In
Control, Cranker - 24 VDC (Al2} 35 332-1043
Standard 38
Cycle 332-1005
Monitor, Engine — 24 VDG (All) 332-0795
Standard, 1 Fault Light 37
Penn State, 1 Fault Light 332-1559
Standard, 5 Fault Light 332-1271
Plug. Keying 38 332-08637
Resistor, Gauge (R11,R12,R13) 39 332-1239
Gauge, Pressure - 011 - 12 VBC 40 332-0699
Mi1) 41 332-1240
Begin 1977 42 323-0765
Thru 1976 332-1280
Gauge, Temperature — Water 43 323-0765
12 VOC (M12)
Begin 1977 332-1280
Thru 1976 815-0392
Ammeter {M13) 44 332-1271
Gauge. Temperature -~ Cil - 12 VDC 332-1269
(M14} 45
Begin 1977
Thru 1976 | 871-0010
Tachometer (M15) 850~0030
Light, Indicator - 28 VDC 526-0062
Overcrank (DS12) 853-0008
Low 0l Pressure (D314) £856-0003
High Engine Temperature (D515} 815-0203
Low Engine Temperature {D$18)
Overspeed (DS13) 46 815-0026
Fault (DS12)
Switch Off [DS17) A7  BT0-0053
Biank, No Legend 48 850-0030
Switch, Toggle — Selector (S12) 49 B56-0003
Standard 50 301-3253
Penn State 51
Fiasher - 24 VDG (513}
Screw, Machine - Round Head 301-34867
{#10-32 x 1") 301-4572
Bracket, Mounting - Flasher
Switch, Toggle (S11) 301-316%
Diode (With Terminals) 301-3286
Screw, Machine - Round Head 301-3396
(#10-32 x 3/8") 301-9380
Washer, Lock - Spring (#10)
Washer, Flat (#10)
Relay, Starting — 24 VOC 301-3287
(K13} 301-4831
Washer, Lock - EIT (#10)
Capacitor {C2) 301-3268
Screw, Machine - Round Head 301-6152
(#6-32 x 3/8")
Washer, Lock - ET (#6) 301-3166
Nut, Hex {#6-32) 301-6166
Clamp, Mounting - Capacitor
Screw, Machine - Round Head
(#6-32 x 1/2") 301-4898
Washer, Lock — ET {#6) 52 321-0181
Nut, Hex (#10-32 ) 83 321-0217

Washer, Lock - Spring (#10}

QrY
USED

—
[ S e =l e e S S e T e

(R
R P L L el el At N o

e e

[

1
1
1

PART
DESCRIPTION

Clamp, Loop
f@Harness, Wiring
Set with Single Fault Light
Set with Single Fault Light
and Fuse
Set with Five Ffault Lights
Set with Five Fault Lights
and Fuse
Jumper, Terminal
Block, Terminal
20 Place
16 Place
Strip, Marker
20 Place
16 Place
B8lock, Terminal (TBL})
Strip. Marker - 4 Place
Block, Terminal - € Place
Strip, Marker - & Place
Socket, Relay [Less Terminals)
Terminal
Socket, Relay (Less Terminals
and Keying Plug)
Terminal
Plug. Keying
Housing, Terminal
Terminal
Terminal, Ground
{Inciudes Parts Marked *}
*Nut, Hex (#10-32}
*Washer, Lock - Spring {(#10)
*Washer, Flat {#10)
*Washer, Lock ~ ET (#10)
*Washer, Lock - EIT (#10]
*Screw, Machine — Round Head
(#10-32 x 7/8"
Screw, Machine - Truss Head
(#10-32 x 3/8")
Nut, Hex (#10-32]
Washer, Lock - Spring (#10)
Washer, Lock - ET (#10)}
Bracket, Mounting
Panel, Control
Single Fault Light Controi
2 Meters and No Panel Light
3 Meters, 1 Panel Light and
1 Fuse
3 Meters,
4 Meters,
5 Meters,
5 Meters,
1 Fuse
Five Fault Light Controi
3 Meters, 1 Panel Light
3 Meters, I Panel Light
1 Fuse
4 Meters, 1
4 Meters, 1
1 Fuse
S Meters, 1
5 Meters, 1
"1 Fuse
S$ix Fault Light Contrel
3 Meters, 1 Panel Light
Fuse, Cartridge - 5 AMP (F11)
Holder, Fuse

(TB11}

1 Panet
1 Panel
1 Panel
1 Panel

Light
Light
Light

Light and

and

Panel
Panel

Light
Light and
Panel
Panel

Light

Light and

Standard Harness Listed; Sets with 4 or 5
Meters and other special features may
require additfonal electrical leads.
Parts Included in Ground Terminal.

Redistribution or publication of this document
by any means, is strictly prohibited.



Engine Lontrol
HMechanical Gauges

1 Xx5C1154
REF PART QTY PART REF PART qQTyY PART
NO,  NOC. USED DESCRIPTION NG. NG. USED DESCRIPTION
1 503-1077 1 Hose i4 B853-0003 2 Washer, Lock - ET (#6)}
2 502-0444 1 | Adapter,Pipe to Hose - Male 15 332-0795 1 Block, Terminal - 20 Place
3 502-Dads 1 Adapter . Pipe to Hose - Female i6 332-1241 1 Strip. Marker
4 502-0583 1 Elbow, Pipe — 45 Degree 17 871-0010 2 Nut, Hex - Brass (#10-32)

& 502-0051 1 Coupling, Pipe 18 B50-0030 2 Washer, Lock - Spring (#10}
6 Gauge, Pressure - (il 19 526-0062 2 Washer, Flat - Brass (#10}
183-0232 1 0 - 75 Pounds 20 B53-0C08 1 Washer, Lock — ET {#10)
153-0233 1 0 - 150 Pcunds 21 856-0003 1 Washer, Lock - EIT {#10)

7 Gauge, Temperature — Water 22 815-0203 1 Screw, Machine - Round Head
. {Includes Reducer) ) (#10-32 x T/8")

193~0234 1 72" Capillary Tube 23 870-0053 1 Nut, Hex (#10-32)

193-0235 1 84" Capillary Tube 24 850-003¢ 1 Washer, Lock - Spring (#10)

193-0236 1 96" Gapillary Tube 25 332-0051 2 Clamp, Loop

193-0305 1 144" Capillary Tube 26 815-0026 5 Screw, Machine - Truss Head
8 NFS 1 Reducer, Hex (Part of Gauge) (#10-32 x 3/8")
g9 302-0061 1 Ammeter 27 870-0053 1 Nut, Hex {#10-32)
10 308-0088 1 Switch, Toggie 28 850-0030 1 Washer, Lock - Spring (#10)
11 308-0297 1 Switch, Push 29 856-0003 1 Washer, Lock - EIT (#10)
12 308-0155 1 Switeh, Toggle 30 301-4009 1 Panel, Control

2 Screw, Machine -~ Round Head ©31 301-3253 1 Bracket, Mounting

13 812-0066
: (#6-32 x 3/4")

50

Redistribution or publication of this dacument
by any means, is strictly prohibited.



Control Heater

-
P
o T,

5 11
SC1156
REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NC. NO. USED DESCRIPTION
i B870-0183 2 Nut, Seif-locking - Hex 7 800-0034 2 Screw, Cap — Hex Head
(#6-32) (5/16~18 x 2-1/4")
2 301-1886 1 Cover 8 526-0113 2 Washer, Flat (5/ig")
3 860-D0D6 1 Nut, Hex {#6-32} g 333-0151 H Heater, Electrical
4 854-0008 2 Washer, :Lock - IT (#6) 10 130-1107 2 Spacer
& 212-0370 2 Screw, Machine - Round Head 11 870-0257 <2 Nut, Self-locking - Hex
(#6-32 x 1-1/4"} (3/16-18)
8 309-0128B i Thermostat. Adjustable 12 335-0181 1 Cabie, Electrical
81

Redistribution or publication of this document
by any means, is strictly prohibited.




1|
[+
L E
o
& 0
o
W a
]
[ 18
O£
Lo ol
T o
Lo
¢4 a
=
Q¢
(L)

52

Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

1

LR V]

11
12
13

14
15
16

PART
NQ.

33g-1818
338-1853
812-0065

332-0807
332-2723
322-0363

302-1148
302-1753

302-1723
302-1761
302-1720

303-0032

320-1121
320-1438
303-0261
308-0284
332-0052
870-0131

406—-0334
406-0333

301-9054-01

Qry
USED

e b R e

ek

S

[V 0]

1

Generator Control
Begin Spec M

PART
DESCRIPTION

Harness, Wiring -
(Includes Terminal 8lock)
Control with Meters
Control without Meters

Screw, Machine - Round Head
{#6-32 x 5/8")

Block, Terminal (TB1)

Strip, Marker

Light, Indicator - Dual
(DS21, DS22)

Voltmeter (M21)
0-300/600 VAC, Code 15, 515
0-750 VAC, Code 9

Ammeter (M22)
G-375/750 Amp. Code 15, 515
0-250 Amp, Code 9

Meter, Freguency (M23)

“Wattmeter {M24) (See

Separate page for Components)
Knob
Breaker, Circuit {CB21)
Standard
Auxiliary Contact
Rheostat {R21)
Switch, Rotary (521}
Clamp, Loop
Nut. Self-locking — Hex with
ET Lock Washer (#10-32)
Clip., Fastener
Stud, Fastener
Door. Control
4 Meter Holes

33

REF
NO.

17

19

20
21

22

23
24

25
26

27

- PART
ND.

301-9054-02
301-9054-03
821-0004

307-1987
307-1056
323-0804
B815-0544

406-0332
300-2880
815-0544

337-0049
BOO-0024

856-0008
508-0051
402-0527
800-0045

850-0045

301-8065
821-0010

QTY
USED

B RS e [ =N NN e

-

ot ]

PART
DESCRIPTION

3 Meter Holes

No Meter Holes

Screw, Self-locking — Hex

(#20-32 x 5/16")

Ciip. Relay
Relay, 24 VDG (K21}
Socket, Relay
Screw, Machine - Round Head
with IT Lock Washer

[#6-32 x 1/2")
Receptacle, Fastener
Regulator, Voltage [VR21)}
Screw, Machine — Round Head
with IT Lock Washer

(#6-32 x 1/2")
5trap. Electrical

-Screw, Cap - Hex Head

(5/16-18 x 1/2"}
Washer, lock - EIT (5/16")
Grommet
Mount, Vibration
Screw, Cap - Hex Head
- {5/16-18 x 3/8")
Washer, Lock — Spring
{5/18")
Box, Control
Screw, Self-locking - Hex
(1/4-20 x 1/2")
Current Transformer
{See Separate Page for
Components)

Redistribution or publication of this document

by any means, is strictly prohibited.



Generztor Control
Spec H thru L

o " A

- pam W RS MY WS P TN P
L

SC1212-1

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

1
2
3

16

11
12
13
14
15
16
17
18
i

20
21
22
23

PART
NO.

307-1157
307-1061

302-0412
302-0413
3Q2-0724

302-0422
302-0779
302-0718

302-0221
302-0256

302-0810
302-0811
3020894

302-0456
302-0469

322-0130
322-0131
320-0307
B15-0203

854-0010
871-0010

320-0431
320-0438
812-0061

8500020
406-0334
406-0333
517-0131
303-0076
308-0284
303-0032
303-0170
350-0556
3230765
812-0061

853~0003
860-00035
332-1280
301-3244
870-0053
B50-D030
332-0051

QTY
USED

[y

.

bt bl i

Y

N

DO S b b et et e B RO R R R R e e

-
Pk pak pud pmb 2 BB

Generator Control
Spec H thru L

PART
DESCRIPTION
Spring. Relay
Relay {K21)
Ammeter (M21)
Q-250 Amp, Code 9
0~300 Amp, Code &
0-375/750. Amp, Code 15, 515
Voltmeter (M22)
0-600 VAC, Code &
0-750 VAC, Code 93
0-300/600 VAGC, Code 15, 515
Meter, Freguency — Reed {M23)
230 VAC, 60 Hz - Code 6, 9, 15
230 VAGC, 50 Hz - Code 515
Meter, Frequency - Pointer {M23)
208 VAC, 60 Hz — Code 15
240 VAC, 60 Hz - Code 6, 9
240 VAG, 50 Hz - Code 515
Meter, Totalizing - Time (M24}
80 Hz
50 Hz
Light, Indicator - Red - 125 VAC
Upper Scale (DS21)
Lower Scale (DS22)
Lock, Handle
Screw, Machine — Round Head
(#16-32 x 7/8")
Washer, Lock - ET (#10)
Nut, Hex (#10-32)
Breaker, Circuit {CB21)
2 Amp
2 Amp, Auxiliary Contacts
Screw, Machine — Round Head
{#6-32 x 3/8")
Washer, Lock - Spring (#6)
Clip, Fastener
Stud, Fastener
Plug. Plastic
Knob, Pointer
Switch, Selector (S521)
Knob
Rheostat (R21)
Resistor (R22)
Socke:, Relay {Less Terminal)
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Termina)
Bracket., Mounting
Nut, Hex (#10-32)
Washer, Lock — Spring (#10)
Clamp. Loop
55

REF
NQ.

24

25
26
27

28
29

31

32

33
34
35

36
37
38
39

40

41
42

43

44

PART
NO.

332-0607
332-0795
812-0066

853-0003
850-0020

332-1242
332-1248
321-0204
812-0065

853-0003

332-1268
332-19%6

315-0342
315-0431
B12-0061

853-0003
305-0675
812-007¢

850-0020
315-0384
812-0061

853-0003
508-0001
406-0332
800-0045

850-004%
402-0078
337-0049
815-0026

301-3821
301-3274
301-3342
301-3170
301-3449
301-3312
301-3158
821-0010

338-0766
338-0764

338-0759
338-0730

QTY
USED

BRHERE RN N

E -

M = R [ S e R b b Ll

E o ]

Bt b e s e el e [ e

-

Transformer, Voitage

PART
DESCRIFTION
Block, Terminal (7B21)
12 Place
18 Place
Screw, Machine - Round Head
{#6-32-x 3/4™)
washer, Lock - ET (#6)
Washer, Lock = Spring {%6)
Strip, Marker
16 Place
12 Place
Fuse, Cartridge - 1/4 Amp
Screw, Machine - Round Head
(%#6-32 x 5/8")
Washer, Lock - ET (#86)
Regulator, Voltage {VR21}
120 vAC Input Signa) Req'd
240 VAC Input Signal Reqg'd
(r21)
120 VAC
240 VAC
Screw, Machine — Round Head
(#6-32 x 3/8")
Washer, Lock - ET {#6)
Rectifier, Bridge (CR21)
Screw, Machine - Round Head
(#6-32 x 1-1/4")
Washer, Lock — Spring (#6)
Reactor {L21}
Screw, Machine — Round Head
{#6-32 x 3/8")
Washer, Lock - ET (#6)
Grommet
Receptacle, Fastener
Screw, Cap - Hex Head
(5/16-18 x 3/8")
Washer, Lock - Spring {5/16")
Dampener, Vibration
Strap, Electrical - Ground
Screw, Machine - Truss Head
(#10-32 x 3/8")
Panel, Control
Meters, Code 6, 9
Meters, Code
Meters, Code 6, 9
Meters, Code 15, 515
Meters, Code 6, 9
Meters, Code 15, 515
Box, Gontrol
Screw, Self-locking — Hex
(1/4-20 x 1/2")
Current Transformer
(See Separate Page for
Components)
Harness, Wiring -
Standard
Code 6, 9
Code 15, 515
Mulci Meter
Code 6, 9
Code 15, 515

N &l

Redistribution or publication of this document

by any means, is strictly prohibited.



Generator Control
Switching Regulator
Spec H thru L

36

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

LEUN P S

PART
NO.

307-1157
307-1061

302-0412
302-0413
302-0724

302-0422
302-077¢9
302-0713

302-0221

| 302-0256

20
21
22
23

302-0810
30z-0811
302-0854

302-0466
302-0469

322-0130
322-0131
320-0307
815-0203

854-~0010
871-0010

320-0431
320-043%
B12-0061

850-0020
406-033Z
406-0333
517-0131
303-0076
308-028¢4
303-0032
303-017¢
350-05568
323-0765
812-0062

8530003
860-0005
332-1280
301-3244
870-0053
850-003¢
332-0051

QTY
USED

[ = = S S e e Y kI e

[ = o o 3 I S A A X S PSP NI N

=
e R RS

Generator Control

Switching Regulator

Spec H thru L

PART
DESCRIPTION

Spring, Relay
Relay (K21)
Ammeter (M21)

0-250 Amp, Code 9

0-300 Amp, Code B

0-375/750 Amp, Code 15, 515
Voltmeter (M22)

0-600Q VAC, Code ©&

0-750 VAC, Code 9

0-300/600 VAC, GCode 15, 515
Meter, Frequency - Reed (M23)

230 VAC, 60 Hz -

230 VAC, 50 Hz -
Meter, Frequency -

Code 515

208 VAC, 6C Hz - Code 15
240 VAC, 60 Hz - Code 6, 9
240 VAC, 50 Hz - Code 515

Meter, Totalizing — Time ({M24}
60 Hz
50 Hz

Light,
Upper Scale
Lower Scale

Lock, Handle
Screw, Machine - Round Head

(#10-32 x 7/8")

Washer, Lock —~ ET (#10)

Nut, Hex (#10-32)

Breaker, Circuit (CB21)

2 Amp

2 Amp. Auxiliary Contacts

Screw, Machine — Round Head

(#6-32 x 3/8")

Washer, Lock — Spring (#6)
Ciip. Fastener
Stud, Fastener
Plug, Plastic
Knob, Pointer
Switch, Seiector
Knab
Rheostat (R21)
Resistor (R22)
Socket, Relay (Less Terminal)

Serew, Machine - Round Head

(#6-32 x 3/8")

Washer, Lock — ET (#6)

Nut, Hex (#6-32)

Terminal
Bracket, Mounting
Nut, Hex (#10-32}

Washer, Lock - Spring (#10)

Clamp, Loop

(D521)
(D322]

{521}

Code 6, 9, 15

Pointer {M23)

Indicator - Red - 125 VAC

3l

REF
NO.

24

25

28
29

PART
NG.

332-06807
332-0795
812-0066

853-0003
850-0020

332-1242
33z-1248
812-0065

a53-0003

300-1928
300-1929
300-1930
315-0431

812-0061

853-0003
320-0202
315-0384
812-0061

853-0003
508-0001
406-0332
800-0043

850-0045
402-0078
337-0049
815-0026

301-7078
301-6412
301-6298
301-8775
301-3158
821-0010

338-0766
338-0764

338-0758
338-1469

QTY
USED

M e ) W% [ R F.N — b SN [ S gy

=S I Tl )

LR

L e e e e R

PART
PESCRIPTION
Block, Terminal [TB21)
12 Place
16 Place

Screw, Machine - Round Head
(#6-32 x 3/4")
Washer, Lock — ET {#6}
Washer, Lock - Spring ([#6)
Strip, Marker
16 Place
12 Place
Screw, Machine - Round Head
[#6-32 x 5/8")
Washer, Lock = ET (#86)
Regulator, Voltage (VR21)
Semi-Frequency Sensitive
VYoltage Sensitive
Frequency Sensitive
Transformer, Voltage -
240 vaC {T21)
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock — ET (#6)
Bar, Locking
Reactor {L21)
Screw, Machine - Round
(#6-32 x 3/8")
Wasner, Lock - ET (#8)
Grommet
Receptacle, Fastener
Screw, Cap - Hex Head
{5/16-18 x 3/8")
Washer, Lock - Spring {5/16"})
Dampener., Vibration
Strap, Eijectrical - Ground
Screw, Macnine - Truss Head
(#10-32 x 3/8")
Panel, Control
2 Meters, Code 15,
- 4 Meters, Gode 6, 9
4 Meters, Code 15, 51
5 Meters, Code 15, 515
Box. Contret
Screw, Self-locking
(1/4-20 x 1/2")
Current Transformer
(See Separate Page
Components)
Harness, Wiring -
Standard
Code &, 9
Code 15, 515
Multi Meter
Code &, 9
Code 15, 515

Head

Redistribution or publication of this document

by any means, is strictly prohibited.



Generator Controil
Toerque Matched Regulator
Spec H thru L

|
NE

=
A s B e O s
v

SC1214-3

a8

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator Control
Torque Matched Regulator
Spec H thru L

REF PART QFY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 307-1157 1 Spring, Relay 21 870-0053 1 Nut, Hex (#10-32}
2 307-1061 1 Relay (Kz1) 22 850-0030 1 Washer, Lock - Spring (#10)
3 Ammeter (M21) 23 332-0051 1 Clamp, Lcop
302-0412 1 0-250 Amp, Code 9 24 Block, Terminal (TB21)
302-0413 1 0-300 Amp, Code & 332-0807 1 i2 Place
302-0724 1 0-375/750 Amp, Code 15, 515 332-0795 1 i6 Place
4 Voltmeter (M22) 812-0066 2 Screw, Machine - Round Head
202-0422 1 Q-600 VAC, Code 6 (#6-32 x 3/4")
302-0779% 1 0-750 VAC, Code 9 853-0003 2 Washer, Lock — ET {#6)
302-0718 1 0-300/600 VAC, Code 15, 515 8500020 2 Washer, Lock - Spring (#8)
5 Meter, Freguency - Reed (M23) 25 Strip., Marker
302-0221 1 230 VAC, 80 Hz - Code 6, 9, 15 332-1242 1 16 Piace
302-0258 1 230 VAC, 50 Hz - Code 515 332-1248 1 12 Place
6 Meter, Frequency — Pointer {M23} 26 815-0544 6 Screw, Machinme — Round Head
302-0810 1 208 VAC, 60 Hz - Code 15 with IT Lock Washer
302-0811 1 240 VAC, 60 Hz - Code 6, 9 (#6-32 x 1/2")
302-0894 1 240 VAC, 50 Hz - Code 515 27  300-2880 1 Regulator, Voltage {VR?1)
7 Meter, Totalizing - Time (M24) 28 812-0065 4 Screw, Machine - Round Head
302-0466 1 60 Hz (#6~32 x 5/8")
302-0469 1 50 Hz 29 853-0003 4 Washer, Lock - ET (#6)
8 Light, Indicator - Red - 125 VAC 30 301-9315 1 Bracket, Mounting
322-0130 1 Upper Scale (DS21) 33 508-0001 1 Grommet
322-0131 1 Lower Scale (D522} 34 406-0332 2 Receptracle, Fastener
9 320-0307 1 Lock, Handie 35 800-0045 4 Screw, Cap - Hex Head
B15-0203 1 Screw, Machine -~ Round Head {5/16-18 = 3/8")
(#10-32 x 7/8"}) 36 850-0045 4 Washer., Lock — Spring {5/16"}
854-0010 1 Washer, Lock - ET (#10) 37 402-0078 4 Dampener, Vibration
871-0010 1 Nut, Hex (#10-32) 38 337-004% 1 Strap, Electrical - Ground
10 1 Breaker, Circuit (CB21) 39 815-0026 3 Screw, Machine - Truss Head
320-0431 1 2 Amp (#10-32 = 3/8")
320-043% 1 2 Amp, Auxiliary Contacts 40 1 Panel, Control
812-0061 z Screw, Machine - Round Head 301-3821 1 2 Meters, Code 6, 8
(#6-32 x 3/8") 301-3274 1 2 Meters, Code 15, 515
850-002¢C 2 Washer, Lock — Spring (#6) 301-3342 1 4 Meters, Code &, 9
11 406-0334 2 Clip, Fastener 301-3170 1 4 Meters, Code 15, 515
12 406-0333 2 Stud, Fastener 301-3449 1 5 Meters, Code 6, 9
13 517-0131 1 Pilug, Plastic 301-3312 I S Meters, Code L5, 51t
14 303-0076 1 Knob. Pointer 41 301-3158 i Box, Control
15 308-0284 1 Switch, Selector {S21) 42  821-0010 2 Screw, Self-locking - Hex
16  303-0032 i Knob (1/4-20 x 1/2")
17 303-0170 1 Rheostat {R21} 43 Current Transformer
18 350-0556 1 Resistor (R22) (See Separate Page for
19 323-0785 1 Socket, Relay (Less Terminal} Components)
812-0081 2 Screw, Machine - Round Head 44 Harness, Wiring -
(#6-32 x 3/8") Standard
853-0003 2 Washer, Lock - ET [(#86) 338-0766 2 Code 6, 9
860-0005 2 Nut, Hex (#6-32) 338-0764 1 Code 15, 515
332-1280 11 Terminal Multi Meter
20 301-3244 1 Bracket, Mounting 338-0759 i Code &, 9
338-0730 1 Code 15, 515
98

Redistribution or publication of this document
by any means, is strictly prohibited.



. caiil

Current Transformer

60

SC1150

Redistribution or publication of this document
by any means, is strictly prohibited.



Current Transformer

REF  PART QTY PART REF  PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Terminal, Ground 7 Transformer. Current
815-0203 1 Screw, Machine - Round Head Ratio
(#10-32 x 7/8") 302-020% 3 250/5, Code 9X (A1l Specs)
871-0010C 3 Nut, Hex (#10-32) 302-0107 3 300/5, Code & (Spec H thru L)
BEB-0C003 1 Washer. Lock - EIT {#10} 8 302-0729 1 Bracket, Mounting
B54-0010 2 Washer, Lock - IT ({#10} 9 Bl3a-0lo0 6 Screw, Machine - Round Head
526-0049 2 Washer, Flat - Brass {(#10) (#10-32 x 1/2")
2 813-0110 6 Screw, Machine - Round Head 10 526-0008 6 Washer, Flat (#10)
(#10-32 = 2"} 11 B56-0003 & Washer, Lock — EIT (#10)}
3 854-0010 6  Washer, Lock - IT {#10) 12 870-0053 6  Nut, Hex (#10-32)
4 302-0235 3 Clamp, Upper 13 Transformer, Current with
S 302-0238 3 Clamp, Lower Mounting Feet
6 302-0253 6 Shim 302-0471 3 750/5, Code 15, 515
14 302-0764 1 Bracket, Mounting
N
B

Redistribution or publication of this document
by any means, is strictly prohibited.




Control Heusing

1028

62

Redistribution or publication of this document
by any means, is strictly prohibited.



Control Housing

REF  PART QTY PART REF  PART QTY PART
NC. NO. USED DESCRIPTION NOD. NG. USED DESCRIPTION
1 821-0010 8 Screw, Self-locking ~ Hex 3 526-001B 5 Washer, Flat (1/4"}
(1/4-20 x 3/4") 1c 870-0212 & Nut, Hex [1/4-20)
2 234-0370 1 Grille 11 301-3155 1 Housing, Control Box
3 815-0350 18 Screw, Tapping - Hex 12 Bushing or Grommet
{#10-32 x 3/8") 508-0203 1 Grommet (Thru 1984)
4 301-3158 3 Panel, Access 508-0051 1 Bushing, Cable - Begin 1985
5 Bz21-0010 4 Screw, Self-locking — Hex 13 821-0010 i Screw, Seif-locking — Hex
(1/4-20 x 1/2") {1/4-20 x 1/2")
8 234-0361 1 Wrapper, £nd Bell 14 821-0014 8 Screw, Seif-locking - Hex
7 B821-0018 6 Screw, Self-locking - Hex (5/16-18 = 1/2"}
(1/4-20 x 5/8") 15 301-3154 i SaddTe
8 B56-0006 1 Washer, Lock - EIT {1/4")
53 Redistribution or publication of this document

by any means, is strictly prohibited.




Wattmeter

.lu..n.h.. ...lh
'
’

qffn N,,.

126A.

Redistribution or publication of this document

by any means, is strictly prohibited.

o

64




Wattmeter

REF  PART QTY PART REF  PART QryY PART

NO.  ND. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 821-0017 2 Screw, Self-locking — HWH 8 301-6987 1 Bracket, Mounting

(5/16-18 x 1/2") g 33B-1936 1 Harress, Wiring

2 850-0045 2 Washer, Lock - Spring (5/16") 10 302-1722 1 Wattmeter {Less Dial)

3 862-0014 2 Nut. Hex (5/16-18} {Begin Spec M)

4  880-0C008 8 Mut, Hex (#8-32) 11 302-1721-07 1 Dial (Scale 0-1BO kW)

S5 B56-0002 16 Washer, Lock — EIT (#8) {Begin Spec M)

6 Transducer, Watt 12 302-1102 1 Wattmeter (Less Diatl)}
3021087 1 3 Phase, &0 Hertz {(Spec H thru i)
302-1083 1 3 Phase, 50 Hertz 13 302-1109 1 Dial {Scale 0-180 kW)

T 402-0078 4 Mount, Vibration (Spec H thru L)

55 Redistribution or publication of this document

by any means, is strictly prohibited.




Circuit Breaker

,
-

Y

R
T

R

.\u _?A X .fo/...

4 AR
5 NN

)

X
ﬂ//x/ ///./.// '
//@W%%/

SC11358-1

Redistribution or publication of this document

by any means, is strictly prohibited.

66



Circuit Breaker

REF  PART QTY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Screw, Machine ~ Truss Head 10 526-0022 1Q Washer, Flat (5/16")
(#1032 x 3/8") 11 850-0045 S5 Washer, Lock - Spring (5/16")
815-0026 8 Used thru 1983 12 862-0015 S Nut, Hex {(5/16-18)
815-002¢& 16 Begin 1984 13 Screw, Machine - Round Head
2 301-327z 1 Cover, Circuit Breaker - 812-0156 4 1/4-20 x 1-1/2"
Thru 1983 812-0182 4 5/16-18 x 1~1/2"
3 301-8333 i Cover, Circuit Breaker - 14 Washer, Lock - Spring
Begin 1984 (Used with 850-0040 4 1/4"
Breakers marked *} 850-0045 4 5/16"
4 301-8334 1 Cover, Circuit Breaker - 15 Breaker, Circuit — 3 Phase
Begin 1884 (Used with 320-0447 1 * 200 Amp
Breakers marked B} 320-0269 1 * 225 Amp
5 301-8404 1 Cover, Qutput Box - 320-0626 1 * 250 Amp
Begin 1984 3200401 1 * 300 Amp
6 301-8405 1 Box, Output — Begin 1984 320-0523 1 * 350 Amp
T 301-8377 1 8ox, Circuit Brezker - 320-0405 1 * 400 Amp, €0Hz Sets
Begin 1984 320-0449 i * 400 Amp, LHOHz Sets
8 301-3271 1 Box, Circuit Breaker - 320-0598 1 8 500 Amp
Taru 1983 320-0599 1 # 500 Amp
g 800-0028 5 Screw, Cap - Hex Head 320-0518 1 8 700 Amp

{5/16-18 x 1"}

* .- Indicates applicable Cover to Circuit Breaker.
@ - Indicates applicable Cover to Circuit Breaker.

Redistribution or publication of this document
by any means, is strictly prohibited.




e

- ErecrIC uﬁmenmon s'f:'r BATA TABLE

.

i m.ram‘m:.m mr:r,x

]
I

| ma»-g. ;L\n mﬁﬁcz_;:da.,j —

liER‘”‘"‘“ :

e

lm D LDFE- Lsa/w

1.36 ¢ LDFE 515&#’"

136,000, |

'135 nnn'

Y

©r
[

N o 7 i _ i?n j
' R - ’ i s
" 155.0 LIJFE—ISR/‘ 1 1ss Dﬂ_\ﬂ iz 60 3 2
155.0 LDFE-SISR/+| 135,800 12 50 3 3
1 : '- Wh JEL:-. *
. i :il= . o F
- [ " , :3 . e .I-. - o q“l i ’ . . .
W jl’he ,S.w:,limc:atmn L.Q‘E'Lf_':. A.x’waum»"s {.-1 T ﬁ, 3-3 WIM" w.....,.') wWiltTh lf-j.:mm.an:::'tmrjmg
ﬁhamgcs. ; ﬁ . i ¢ .
“NQTE Fheﬁe ﬁatb Ara Rr ~ohmectable, Refer tm.Wiring}ﬁfagrag‘insidc Lontrol
= hnr vae”n 0 L ) '
R . O . . | H
o i-‘ ) 10@w157&,%l 1l Y Engine, Replacement
ST 4 Loy Pasad B
* — ‘9 @ s
[ ('I ' " I 7 C ‘\
- . . 1" y B " ., - -: :, ‘
| | e c;xsm.,, G 5Y TEN S
. * Cor A 'w. L o e
, . FI}.‘__:;_T:&_:“:SL_ o BEELJL'E. . i::,‘,»-,-;,,‘:':-' ‘EQE;;‘US"‘Q - N"" jE}E’.SCRI‘T’TICJI@

1 ,.30 hsm

e ] 30 1 303
5050877 . R
Jﬂgwﬁﬁﬂé

-y

»

"

J -
w_ -

£
PUF RO

x -
¥

Hose ﬁ;:;rli.:n er (Lower)
Clamp, Hose '
‘ ‘Snmuri,L Fan

~Shrous,.. Haciato ,_-q,ran

Hose , Ra...xato" (mee*)
Hose p Dcra‘;J o :

v Hose, Upper

;mm:,, .LOW*""“

e

1
i
[
£
o
et e
M
S
i 4
N
I
)
)
4




[ 308 1

T ATS
. 83




‘140-1545
140-0757

. Y40-1537

7 140-1545

1401544

503-0864
_BD4-0010 -

51 - 505-D878

! 62 5030022
S  503-0861° -

64  503-0862

65 503-0863

66 140-1548

67 BDO-~-D0S7

68 8500070

.69 ' BOD~DOS0

70 §70-0281

3 140-163)

‘ 72 140-1630
73 336-11723
74 330-0093

\ “ 75 3300099
76 330-0094
o 330-0004
78 T 505-0001
9 5086-0009
80 Lonnector
il 331-0149 .
. 337-0150
g1 Bushing,
‘ 508-0201
508-0202
g2
83 !
g 338-0085™
’ E5 1510423
. 86 131-03989
B7 1570441
88 1530442
. BS 1510443
.1y 153-0411

i

C e b Bt bt S b

i

L1

‘¢ in 33B-1123 Engine K

TAE b bt e b ted s ter L e b e RS ]

L

:iﬁg,ﬂarnQﬁsf'

Bracket Air Cleaner
__Band, Alr Cleaner Mrp.

Cleaner, Air

Cap; Air Cleaner
Hose, Air C]eaner
Clamp, Hose

Valve, 011 Drain Shutoff
Hose, 0il Dyain
Bushing, Reducer
Elbow, 90° (6")
Reducer, Tube .
Ciamp, Hose {54
Indicater, Service

Screw, Lap - Hex Head (5/16-18 x 1 1/4%

Long)

Washer, Lock - Sprgmg {5716}

Screw, Cap - Hex Head (3/6-16&x 1" Lung)

Rut Hex -~ 5elf Lockang (3/8-16)

Element, Air Cleuner

Element, Alr Cleaner

Harness, Engine Waring (Includes Pavis
‘ Marked = }

Box, futilet

Cover, Dutlet Box

Hox, Durle:

fover, Qutletr Box

Grommet, ~Rubber (3/4'7)

Grommet , Rubber (1)

(574

(1} .
(3/4m)
(%) |
Conduit rlr ln]e (Qrde* by Length
‘ .:.5) UJ 11.3,: )
Condui® t, " Flexible (Order by Length
. 331-0144) .
' Harness, Gﬁve*no* h\*lng u

AcTuator, Governor {(E.0. No.l1003«0-0-228
Contrel {Includes Mig Srrens) - B. L

Ne. DYNI - 1D00G- ;-O-hﬁ o
Lower, Actuator (B.C. No. DYNE-208)
Rod, Threaded [E.C. Ne. CYRF=45-1)
Bearing, Rod End (E.C. NG DYNE-47- 2]

- Packup, Magnetic [E.C. No..D¥NT-10200)
- Brackez, A::;ato“*nouﬁ 1By (LT} NG 9}ﬂ2~65]

Redlstrlbutlon or publlcatlon .of thls document
any means |$ strlctly pro blte




' Stator»ﬁﬁsembl;, Hound

1
4
' ~220-1991°
L | 220-1519
‘REF. KQ. ~ PART NO.
¥ 4 .508-0203
27 - 405-2011
28 .332-1473
a 29 .- 301-4965
30 301-4964
31 ~ 332-2261
32 332-2262
REF, ND. - PART NO. -
¥ 301-4586
16
. 302-0810
- 302-0894
© Bl 321-D223
52 321-0177
53 3210176
54 338-1104
55 332-2044
L ‘(.:," .“!h_‘ s
. ¢
CREF. NO. pART‘xo.
Lo 301- 4574-
18 T 33821122
40 308~ 0003
Al 321-0217
42"

Meter, Frequenty

osuois,

1
r

o pAm n..smrn&ﬁ

'Rptor_hssembly, Wound ' !

© 136.0 LDFE Sets,

155.0 LDFE Sets

MDHWTING AND HOUSING

UaED

Tk

mmwwr—-_.en-:o"

CONTROL (AC PORTION)

.CONTROL (ENGINE PORTION) | I

" QIY. USED

PART DESCRIPTION

Bracker, Panel Mounting
Bushing, Nylom

Door, Removable

Lub, Sclderless
Bracket, Support
Bracket, Support

Strip, Mounting

. Tie, Cable

PART DESCRYPTION

Box, Control

. 50 Hertz

60 Hertz

“Fuse (15 Amp.)

Biock, Fuse - (3 Pole)

Block, Fuse - (2 Pole)

Harness:, Wiring

Regulatn* Board, Voltage (See Sepazate

Group For Components)

PART DESCRIPTION o

_ Panel, Engine Cohtrol

Harness, wiring ' ‘
Plate - On/Off - Seitch s
Holder, Fuse - Y

Fusel

' iRedistributi



*---—mmsz R£BULATDR mnn I .
R ASSEHBLY o | o L

e b
- L 3
s REF. . PART  QTY. s PART
" NG . NG, usSED nl D!'JC!IWTION
* B84 0 1 Prieviec Circult Board .
: C1,34 3550047 2 - -Capacior - 47 Mid., 2% Nott ~
- GR.7 B850043 2 - -Conacitor - 22 Wte. 250 Vo
' m JW”_.‘iT',.wamr- AT g, 400 Vot ‘ =
] DG42 3550044 2 Cepachtor- 47 Mig, 250 Vot - .
i et | | 355-0D4% 2 Capactior - 1'bNg, 300 Yot | | S
oS 3550055 1  Gapassior - :.:a Mitd, 250 Volt
L O S55-0048 1 Gapacitor - .3 Mtd, 400 Voit
} 13 55-00039. 1 Gapacitor - Elctroiyiiz,
’ 100 Mg, 10 Volt
) CR3 thru 11 357-D014 B Rectitier - Silicon
' Y CR12 50006 1 Diode, Zsner - 5.6 Voit
ﬁ CR12 - 3%8-002% 1 Diode, Isner - 20 Yoit
CR14 . Ase0028 T ‘Diode, Zener - m Vot
o F123 o IN-0Rns 3 Fuse-T4Amp
Ich © - 387-0005 1 integrated Circuit ™~
ﬁ ' Q2 . 20T 1 Tesnmsmr - SHicon (RPN}
o3 3B L-0004 1 Trenssoye - Unljunctian
Mhesn 1 S50~0355 1 Remimor - 1/2 Waetl, £7-Onwn
F2.2 E0-0351 2 Hewistor - /2 Wartt, 32-Ohm
""" R4 :3.‘.‘10-111175 1 Fflanigtar - 2Wan, 4,700,000-Ohm
50 2430040 1 Rasistar, Fixad - 10 Wlm,
: o Z70-Onm
R& 80039 . 1 Raeslistor, Faxad - 15 Watt,
‘ - : 5.000-0Onm
P2 3 4 3 6 1T 8 » owou 4 R 500368 T Rosstor - 172 Wan, 3000-0nhm
' VRZIBOLAD ABIToAC g0 I . RBI6 350-0447 2 Rewsior - 12 Warl,
- : : 330.000-Ohm '
Ric 510885 1 Famistor ~ 172 Waett,
P : o £1.000-Ohm : i
: . 11 252-0151 1 Reaistor, Fized - 5 Watt, - ;
- ) 15.000-0hm - e
: R12 A51-0809 1 Rasixtcor - 1/2 Watt, 90.900-0Ohm
R13. 350-0411 1 Resistor - 1/2 waft, 10,000-0Obm
fiid 350-0443 1 Repistor- 1/2wWat, 220,000-0nhm
- R18.27 3500435 2 Rosistor-1/2Wett, 100,000-Onrn .
F17 351-0293 1 Remigior - Matal Filen -
- 174 Wan, 11.000-Ohm
R3] CA-0210 . 1 Potentiomiter - 1/2 Watl, ;
‘ C ©. 8,000-Ohm
mmm : , . b
& 30 351-0520 4  Resistor - 1/4 Watt, 28.000-Ohm
A2t . 351-0522 T Resstor. Matal Filin - o
. “ _ : 174 Wati, 5,110,000-0hm
‘ . R24 | 35105273 1 RAeaistor, Matsl Fim -
: oo L ) ) 174 Wart, 8,870,000-Ohm
st _ S : R25,3 350-10M 2 Rasistor - 2 Watt” 10.000-Ohm
) ) R26 02N 1 Potentiorater - 1/2 Watt,
' o S $00,000-0hn )

1 . Reaistor - 1/2 Watt - p
3321252 1 Tarminal Biock 7
3560015 1. Dicus, Zener - 24 Von v
an 0163 "'6 " Clip » Fuse
07063 1 Asiay - Magnien: Read :
\3«071(1114 01 Renistor - 2 Watl, 13, 000-CInm _ .
‘3..-0+1G¢?' _:“ 1! ‘ Repitor - ZWnn eawcn—ﬂnm teoy




s 61 3 LLIE SN

PART  QTY.

. MO, USrp
21054 1
| 38500427 2

B85-00A3 27
ASSLO4T (17
assgoes 2
(3850048 2
3550056 - 1
3550048 1
50039 - 1

R
|

2

i PART
T DESCRIPTION

Priread Circult Board
Cuun::mr = 47 Mid., 250 volt

ar - 22 Mg, 250 Vol
Cam::mr AT Mg, 400 Volt
- Capacitor - 47 Mid, 250 Voit

. Capacitor - 1 kd, 100 volt . ¢
- Capacitor ~ 23 Mid, 240 Vot

Capacitor « 3 Mtg, 400 Voll
Capacttor - Electroiytic,
100 MiZ, 10 Voit

W1007

CR3Ithru 11 357-00n4 9 Ractifier - Silicon -
cR12  X5R-00%6 1 Dinge, Zonar - 5.8 Voit
CR13 T 3550028 1 :Dhode, Zener - 20 Voit
CRI4 . 3530026 1 ‘Dioda, Zaner - 18 Volt
F1.2.3 C ANO204 . 3 Fuse - T4 AMp
e - IGT-0005 1 inisgratec Circuit ~ i
Q2 . M82-0017 1 Trensistor ~ Silicon (NPN)
(% 3810004 T Treonswor - Unljunction
R - JEO-255 1 Wesbrgr « /2 Watt, £7-0bm
RL3 350-0351 . - 2 Resmstor - 2 Watt, 330nm
AL 3861075 T Resistor- 2 W 4,700.000-Ohm
R 3530040 1 Fasigtor, Fixed - 10 wm
! K 70-Ohim
2151 50038 1 Fesiator, Fined - 15 Watit,
‘ 5.000-0Ohm
17 SE-D30N 1 Hosistor - 1/2 Warl. .000-Chm
(271 3500447 2 Remistor - W2 Watl,
: 330,000-Ohm
Ao 3510825 1 Rusistor ~ 1/2 Wall
_ ' £%,000-Ohrn
A1 352-0151 1 Resistor, Fixms « 5 W{m
‘ 15,000-3rrn
R12 351-0905 1 Resistor - 172 Watt, 90,.900-Ohm
A3 3500411 1. Registor - 172 Wart, 10,000~-Ohm
114 350-0443 1 ARemixtor-1/2 Wart, 220.000-0Ohm
- 15,27 I&0-0435 2 Renistor-1/2Wart, 100,000-Ohm
1 a51-02893 1 Fmpiztor - Metat Fitm -
14 Wan, 11,000-Ohm
mns. CA-0210 - 1 Potentiometer - 172 Watt,
: ; - 5,000-0hen "
R - g
S &30 3510520 4 . Fussiztor - /4 Wett, 2B.rm-{)hm
" R21 3510522 1 Fowstor Metal film -~
' @ o 144 Wart, 5,110.000=-0nmm
R24 3510822 1 Roeaistor, Matai Flim -
_ 1/4 Watt, 8.870,000-Ohm
- R25.41 350-1011 2 Ramsistor - 2 wan! 10.000-0nhm
R26 A03-0211 . 1. Potentiomater-1/2 Wat. -
o g T 100,000-0Ohm
" 350-0568 1 _ Resistor - /2 Walt -
312-1252 1 Terminal Block
356-0015 1. Dicta, Zoner - 24 Von
320183 ‘% Clip - Fuze
071063 - .1 Reiey - Magnenc Ried :
350-1014 1 Fimsistor - 2'Wan, 13, 00O-Ohm
1

- Remisthy - 2 War, 6,800-Onm

Lo H
[
|
f \

Redlstrlbutlon or publlcatlon of this dop"ume\nt

by any means |s stllctly proh\blted

.



HARDWARE

IDENTIFICATION

Illustrated hardware items are only for identification purposes. All hardware items listed throughout this parts
catalog are steel SAE grade five (5) or lower (zinc plated with clear chromate dip) unless parts description
indicates differently. All dimensions are in inches.

WASHER TYPES

EXTERNAL TORTH INTERNAL TOCTH  EXTERNAL-INTERMAL  COUNTERSUNK SPRING ‘FLAT
LOCK €T) LOCK {1T) TOOTHLOCK (EIT)  EXTERNAL TOOTH LOCK
. LOCK

- Flat washer dimensions given are: inside Diameter {ID), Qutside Diameter (OD)
and Thickness (Thi).

BOLT AND SCREW TYPES |

PAN HEAD HEXAGON HEAD FILLISTER HEAD

ROUND HEAD  HEXAGONM WASHER  OVAL HEAD SQUARE HEAD SOCKET HEAD TWELVE POINT SLOTTED - SOCKET

L - Measure length between these points.

INTERNAL DRIVE TYPES

Nominal size (fractional diameter or scrow nuraber)

Number of threads per tnch
(anm

1/4-20 x 34"

NUT TYPES | R

AR asma

— o

FULL HEXAGON JAM HEXAGON HEXAGON WASHER SQUARE WING " ACORN

Redistribution or publication of this document
by any means, is strictly prohibited.



